CUSHMAN.

Gasoline Service Parts Manual

624959

ISSUED: SEPTEMBER 2011 REVISED: OCTOBER 2012






SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE

SHUTTLE 4X

STARTING MODEL YEAR 2012

DISCLAIMER: The E-Z-GO Division of Textron Inc. (E-Z-GO) reserves the right to incorporate engineering and design changes to products in this Manual,
without obligation to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically E-Z-GO, and therefore is subject to change without notice.
E-Z-GO DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and E-Z-GO SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES RESULTING FROM THE USE OF THE INFORMATION AND MATERIALS IN THIS MANUAL.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906-3852

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75°F (-60°C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt e ettt e e e e Vii
ACCELERATOR . . oottt ettt e e e e e A-1
AR FILTER . o ottt e ettt e e B-1
BODY . ottt Cc-1
BRAKES . . it D-1
CARBURETOR AND CHOKE. . . ..ottt et ettt e E-1
CLUT CH .ottt e e F-1
DIRECTION SELECTOR. . . .\ ottt et et e e e e e e e e e e e e e G-1
ELECTRICAL SYSTEM ..ttt ettt e e e e e e e e e e H-1
ENGINE AND MUFFLER . ..ottt et e e et e e et e e e e e e e J-1
ENGINE MOUNTING. . . .ottt et et e e e e e e e e e e e e e e e e K-1
FRONT SUSPENSION AND STEERING . . ..o oottt ittt e ettt L-1
FUEL SYSTEM ..\ttt ettt e e e e e e e e e M-1
REAR AXLE ... e e N-1
REAR SUSPENSION ...ttt et e e e e e e e e e e P-1
SEATING .« oottt ettt e Q-1
STARTER AND GENERATOR . . . ..ttt e e R-1
WEATHER PROTECTION . ..ottt et e e e e e e e e e e e e e e e T-1
WHEELS AND TIRES . . . o oottt ittt e e e e e e e e e e e e e e e u-1

Service Parts Manual

Page iii



NOTES




NOTES




NOTES




This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
¢ APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the Illustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Page vii



Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page viii



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in Ithe list below, replace the last ** or XX with the
two digit color code.

CODE # DESCRIPTION

01
02
05
06
07
11
12
13
14
19
20
23
24
25
26
27
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

NO PAINT

SPECIAL COLOR
JACOBSEN ORANGE
LIGHT GOLD PEARL
SILVER PEARL METALIC
BLACK

EMERALD GREEN PEARL
CLOUD GREY

VIPER BLUE METALLIC
PATRIOT BLUE PEARL
INFERNO RED METALLIC
ADVANTAGE CLASSIC CAMO
NATURAL

VIVID NEW HOLLAND BLUE
STEEL BLLUE PEARL
BRIGHT SILVER METALLIC
PRIMER ONLY

HD ADVANTAGE CAMO
METALLIC CHARCOAL
LIGHT ALMOND PEARL
TIMBERLINE GREEN
DEEP MOLTEN RED
SAFETY YELLOW
CHAMPAGNE BEIGE
HUNTER GREEN

BRIGHT WHITE

FLAME RED

BLACK

ELECTRIC BLUE
PLATINUM

BURGUNDY

ALMOND

BLACK

FLAME RED
BURLINGTON GREEN
BLACK

FLAME RED

RECON GREEN
SUNBURST ORANGE
BRITISH RACING GREEN

CODE # DESCRIPTION

53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68

MOSSY OAK NEW BREAK UP - DIPPED
MOSSY OAK OBSESSION - DIPPED
REALTREE ADVANTAGE MAX 4 - DIPPED
REALTREE HARDWOOD BROWN - DIPPED
REALTREE AP HOT PINK - DIPPED
BLACK / SILVER MARBLE - DIPPED

RED / SILVER MARBLE - DIPPED

HOT PINK / SILVER MARBLE - DIPPED
REALTREE AP

REALTREE MAX 4

MOSSY OAK BREAKUP

MOSSY OAK TREESTAND

REALTREE APG

REALTREE MAX 1

REALTREE AP PINK

REALTREE AP - DIPPED

Page ix



ACCELERATOR

° PEDAL BOX ASSEMBLY Includes Items 3 - 39

Page A-1 Service Parts Manual




Page A-2



Page A-3



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606990 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 -39)...cccceiiiiiniiiennree e 1
2
3 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 -7) .....ccc....... 1
4 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) ............... 1
5 16409G1 OVAL RIVET, 3/16" X 7/16" LG ....evviiiieiiieii e 6
6 27512G01 ACCELERATOR PEDAL PAD ....ooiiiiiiiiiie e 1
7 * ACCELERATOR PEDAL ..ottt 1
8 17838G1 NYLON BUSHING .....cooiiiiiiiiiiiiiiic e e 1
9 74432G01 PEDAL PIVOT PIN ..ottt 1
10 12064G6 PUSH NUT, 9/32" ..ottt 1
11 10386G3 CLEVIS PIN, 5/16" X 13/16" LG ....eevieiiiiiiiieiiiiiee et 1
12 17255G1 TEFLON WASHER, 5/16" ...ttt 1
13 10387G3 COTTER PIN, 3/32" X 3/4" LG ...eie ittt 1
14
15
16 10385G4 CLEVIS YOKE (ADJUSTABLE).....cciiiiiiiiiccie et 1
17 00532G4 NUT, 5/16 = 24 ...ttt 2
18 72072G01 ACCELERATOR ROD ......oiiitiiiiieee ettt 1
19 17677G2 SPRING RETAINER, 3/8" ... ittt 1
20 73046G01 COMPRESSION SPRING .....cociiiiiiiieiiiin e 1
21 17979G1 ACCELERATOR ROD BUSHING.......ccociiiiiiiiiiiiicee e 1
22 17677G1 SPRING RETAINER, L/2"..... ettt 1
23
24
25 72716G01 MICRO SWITCH CAM ...ttt 1
26 00487G3 SETSCREW, 1/4 - 20 X 3/8" LG. ....ceiiiiiiiiiiiee ettt 1
27 15126G1 LOCK NUT, 5/16 = 24ttt 1
28 25853G03 PEDAL BOX AND COVER ......octiiiie ittt 1
29 01051G01 SCREW, #8 - 16 X 1/2" LG. c.eviieiiei et 4
30 00684G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) .....cvvvviiiiiieeeeieeee e 2
31

Page A-4




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 25861G01 MICRO SWITCH ..ottt 1
33 01050G01 SCREW, #4 - 20 X 5/8" LG .ottt 2
34 72201G04 WIRE HARNESS (PEDAL BOX)....oitiiiiiiiiieiiiiiiee et 1
35 17313G1 FLEX LOOM (BULKY)....ccitiiiiriiiesirie et AR
36 17618G1 WIRE TIE .o 2
37
38 608608 ACCELERATOR CABLE......coiiiiiie e 1
39 70116G02 ACCELERATOR PEDAL BRACKET ..ottt 1
40 606283 GOVERNOR LEVER BUSHING ......ooiiiiiiiiiiiiiiieee e 1
41 606083 UPPER GOVERNOR BRACKET ....otiiiiiiiiiaiiiiiiiie et 1
42 606005 LOWER GOVERNOR BRACKET ...ttt 1
43 606284 GOVERNOR ROD.....coiiiiiiiiie et 1
44 603890 GOVERNOR ROD GUARD......coocttiitiiie ettt 1
45 450452 NUT, IMB = 1.0 et e e e e e 1
46 00715G2 BOLT, 5/16 - 18 X 4/5" LG ...eeeiiiiie ittt ettt 4
47 606265 BOLT, MB = L X 12 ..ottt ettt e s 1
48 606421 BOLT, MB = L X 30 .ottiiiiiiieieeie ittt ettt e e e e e e e e e e ninanes 1
49 606074 GOVERNER CABLE/DIRECTION SELECTOR BRACKET ......cccvvveiiiiiiieeeie 1
50 606256 BOLT MIO - 1.25 X 25 ..ottt 2
51 72703G02 THROTTLE CABLE MOUNTING BRACKET .....ooviiiiiiiieeireee e 1
52 26830G01 LOCK NUT, M8 X 1.25 MM ...ttt 2
53 606264 BOLT, MB = L X 20 ..eteiiiiiieeee ittt ettt e e e e e e e e e ninanes 1
54 606262 BOLT, M8 = L X 20 ..oeiiieiiiieiee ittt e s 1
55
56
57
58
59
60
61
62

Page A-5




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

63

64 607035 GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66)............ 1
65 606199 GOVERNOR COVER ..ottt e 1
66 608527 LABEL (WARNING - GOVERNOR).......cciiiiiiiiiieiiiiieee sttt 1
67 00915G1 BONDED WASHER, 1/4" ...ttt 2
68 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM).......cocioiiiiieiiiie e 2
69

70

71 17618G1 WIRE TIE .o 2
72

73 612487 PEDAL GUARD ...cooiiiiii ettt 1
74 00414G6 BOLT 1/4 - 20 X 3/4" LG ..ooieitiee ettt 4
75 01110G01 FLAT WASHER, 1/4" (STAINLESS STEEL) ...eoveiiiiiiie e 4
76 00654G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......cuvvieiiiiiieieeiiieeeeiee e 4

Page A-6




ACCELERATOR

Notes:

Page A-7 Service Parts Manual



ACCELERATOR

Notes:

Service Parts Manual Page A-8



LTS
LI
.','~

et
LG
X7 LTSI
LTI
\ Y
R 5588
WKAALAL
fries
/’)"""

G AIR CLEANER ASSEMBLY Includes Items 7 - 11

Carburetor

Page B-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606272 SPLIT WASHER, 8 MM ....oiiiiiiii e 2
2 11391G1 HOSE CLAMP, 1.3 ... ittt 1
3 606261 HEX HEAD BOLT M8 - 25 X 20 ....cciiiiiiiiiiiiieneee et 2
4 11391G7 HOSE CLAMP, 1.56 ... ..ttt 1
5 607950 AIRFILTER HOSE ..ottt 1
6 614852 AIR CLEANER ASSEMBLY (INCLUDES ITEMS 7 - 11) .oooviiieieenee e 1
7 28462G01 DUST EJECTOR VALVE ..o 1
8 72604G01 AIR CLEANER CLIP ..ot 2
9 72599G01 AIR CLEANER COVER.......ccciii e, 1
10 28463G01 AIR FILTER ELEMENT ... 1
11 615390 BODY AND BRACKET ASSEMBLY .....oviiiiiiiiiiiiiiiireen e 1

Page B-2




AIR FILTER

Notes:

Page B-3 Service Parts Manual



AIR FILTER

Notes:

Service Parts Manual Page B-4



/)

Page C-1




ASH TRAY

@ ASH TRAY KIT includes items 115 - 118

FLOOR MOUNT GUN HOLDER

Page C-2



@ REAR BODY includes items 81 - 82

Page C-3



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71151G03 INSTRUMENT PANEL ASSEMBLY .....otviiiiiiiiiiee e 1
2 27169G01 INSTRUMENT PANEL INSERT (FOUR CUP).....cocctiiiiiiiiiiiie e 1
3
4 601781 PICTOGRAM SAFETY LABEL ...cocoiiiiiieet et 1
5 75459G01 GLOVE BOX DOORS (BOTH SIDES)......cutiiiriiiiriie e 1
6 75459G02 GLOVE BOX DOOR (DRIVER SIDE) ......ccviiiiiiiiiiccee e 1
7 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) .....cooiiiiiiiiiiiiiceieee e 1
8
9 613036GXXX COWL (SEE COLOR CODES IN "HOW TO USE" SECTION) ....c.everimerireririereiseeisesseeees 1
10 71413G01 SPLASH PANEL ...ooiiiiiiiiii e 1
11 71101G02 COWL SUPPORT BRACKET ..ottt 1
12 71102G02 BOLT, 1/4 - 20 X L/2" LG ..ttt ettt 3
13 71055G01 RIVET, 3/16" X 1 1/8" LG (ALUMINUM).....coiiiiiiiiieiiiii e 1
14 71115G01 VINYL TRIM oo 2
15 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM).....cutiiiiiiiiiiiiie st 10
16 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG..ueetiiiiiiiiiee et 4
17
18 35968G01 LABEL (TEE HOLDER COVER).....ccciiiiiiiiiiiiiiite e 1
19 617643 COWL GRILL COVER ...t 1
20 71597G01 SELF THREADING NUT, DIA 0.394" ... .ottt 2
21 619387 CUSHMAN SHUTTLE 4AX DECAL ...t 1
22
23
24 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM).....ccutiiiiiiiiiiiiie e 7
25
26 619135 CUSHMAN NAME PLATE ...ttt 1
27
28 614378 FENDER FLARE (DRIVER SIDE) .....ooutiiiiiiiiiiiie et 1
29 613274 FENDER FLARE (PASSENGER SIDE) ......ccciiiiiiiiiiiiieiee e 1
30 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM)......cttiiiiiiiiiiie et 14
31

Page C-4




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 70662-G01 UPPER FLOORPAN (FRAME MOUNTED STEERING) .....cccccovieiiiienceeene, 1
33 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......ccoiiiiiiiiiiiiiiiiee e 9
34
35 70451G01 LOWER FLOORPAN ... ..ottt ettt et e e e e e 1
36 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......ccoiiiiiiiiiiiiiiee e 7
37 70452G01 ACCESS COVER ....oiiiiiiiiiee et 1
38 617620 BRUSHGUARD ....ootiiiiiieeii ettt ettt e e e e 1
39 00440G6 CAP HEAD SCREW, 5/16 - 18 X 2 3/4 ...coociiiiiiee et 2
40 75048G02 SPACER .o 2
41
42 00905G8 LOCK WASHER, 5/16" ......coiiiiiiie ettt 4
43 00440G2 SCREW, 5/16 - 18 X 2 L/4". ..ottt 4
44 75048G04 SPACER, 1" e 2
45 00559G8 FLAT WASHER, 5/16" .....ooiiiiiiiiiie ettt 4
46 629423 CHROME BRUSHGUARD .....cooiiiiiiitie ettt 1
47 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 48 - 53) .....ccccovveiiiieen 1
48 74523G01 FRONT BASKET ...ttt 1
49 74522G01 BASKET MOUNTING BRACKET (DRIVER SIDE).......ccccovviiiiiiiiiiieeenns 1
50 74522G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) ........ccccovcvvveeeene 1
51 00725G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL)........cccvvernnnnn. 4
52 00891G1 LOCK NUT, 3/8 = 16 ...eeeeeeiiiiiiee ettt ettt ee e 4
53 71931G01 LABEL, FRONT BASKET (WARNING).......ccciiiiiiiiiiiiiiiee e 1
54 74365G01 GUN HOLDER, FLOOR MOUNT ...eiiiiiiiieiiieiiinie ettt 1
55 70995G02 FLOORMAT WITH HORN HOLES (1/8") .vvvviiiiiiiiiee i 1
56 605694 SEAT FRAME .. 1
57 00715G2 BOLT, 5/16 - 18 X 4/5" LG ...ttt 2
58 23726G2 SPACER, 0,25 ..ttt 2
59
60
61 15058G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) ......ciiiiiiiiiiiiiiiieee e 4
62 618356 ROCKER PANEL, STEEL (DRIVER SIDE).....ccccoiiiiiiiieieee e 1

Page C-5




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
63 618357 ROCKER PANEL, STEEL (PASSENGER SIDE) ........oviveooveeoeeeeeesseesseeennnne 1
64
65
66 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ......eeveeeeereeseeeeeeeseeesreseee. 4
67 23726G4 SPACER, 5/16" ......veoeveeeeeee e e eeeeeeeeeeeeeeee oo eeee e ee e 4
68 14390G04 LOCK NUT, 1/4 - 20 (PLASTIC INSERT)....veeeeeieeeeeeeeeeeeeeeeeseeeeeeeseeeeeenee 4
69 70244G03 SPLASH PANEL ... s es e 2
70
71 600496 BATTERY TRAY -.....ooooeoeeeeeeeeeeeeeeeeeeeee e eee e ee e 1
72 | 00715G2 BOLT, 5/16 - 18 X 4/5" LG....veeveeeeeeeeeeeeeeeeeeeee oo 8
73 71551G01 FENDER LINER, EXTENDED (PASSENGER SIDE) ......coovveveeeeeeerseeenen. 1
74 | 71552G01 FENDER LINER, EXTENDED (DRIVER SIDE)........ooovveivrieeeserseesrrssesse. 1
75 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ....veooveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s 8
76 14601G17 RIVET, 0.575 X 0.187 X 0.625 ........ovveeeeeeeeeeeeeeeseeeeeeeeeeseeeseeeeseeseeeseeeseeeene. 2
77 | 00789G2 TRUSS HEAD PHILIPS SCREW, #10-24X1.25 .......cvvviveeeeereeseeeereesereeseenenes 2
78 14390G10 LOCK NUT, #1024 ... seeee e eneeeene 2
79
80 71912G4XX | REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 81, 82)

(SEE COLOR CODES IN "HOW TO USE" SECTION).......co.eveirerrrrreneenne. 1
81 71318G01 BAGWELL LINER.......ovvoveoeeeeeeeeeeese e eeeeeeeeeeeeeeeeseeseeees s es s 1
82 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG «.eoveeveeeeeeeeeeeeeeeesseeeseeseeeeseessnes 26
83
84 | 71320G01 ACCESS PANEL .....vooveeeeeee oo en s 1
85 | 01107Go1 SCREW, #8 X 3/8" LG (STAINLESS STEEL) w...eoveoeeeeeeeeeseeeeeeeveeseeeseseee. 5
86 71364G02 B CLIP oottt ettt ettt 1
87 10570G12 RIVET, 1/4" X 9/16" LG (ALUMINUM).........overveereeeeeeeeeeeeeeseeeeeeseee e, 4
88 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ......iveeveeeeeeeeeeeeeeeeeeeeeseeenee 6
89 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG ..o 2
90 71609G01 SEAT HINGE PLATE ..o 2
91 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ......vvevveeeeeeeeereeeeeeeeeeeeeeeenenoe 4
92 | 00571G2 FLAT WASHER, 5/16".......veeeeeeeeeeeeeees e eeeeeeeee e 2

Page C-6




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
93 71451G02 NOTCHED REAR BUMPER ......coiiiiiiiiiiiiiii e 1
94 71398G01 BOLT, 1/4 - 20 X L L/A" LG .ttt 2
95 71455G01 BUMPER PLUG ..ottt ettt e e 4
96 71102G03 BOLT, 1/4 - 20 X 11/16" LG ..oeoneeee ittt 2
97 71554G01 J-TYPE NUT RETAINER, 1/4 - 20....ccciiiiiiiiiiiieie et 2
98
99 613273 FRONT FASCIA oottt a e 1
100 70725G02 FRONT SHIELD BRACE ...t 2
101 16469G1 FENDER WASHER, L/4" ...ttt 2
102 01038G01 HEX HEAD SWAGE FORM SCREW, 1/4 - 20 X 0.7" LG ...cccvvvveiiiiiieeceeie, 4
103 15058G1 ALUMINUM RIVET ...ttt e s 2
104 618653 FASCIA BRACKET ..ciiiiiiiiii e 1
105 14390G4 NUT, L/4 = 20 oottt ettt e et e e s e e e s snrne e e e s e 2
106 00414G6 HEX HD BOLT, 1/4 - 20 X 3/4" LG ...ettieiiiiiiiee et 2
107
108 71153G01 DEFLECTOR (PASSENGER SIDE) ......cciiiiiiiiiieeeiiee et 1
109 71154G01 DEFLECTOR (DRIVER SIDE) ...ccciiiiiiiiiiiiiiiiee ettt 1
110 00614G5 SCREW, #8 - 18 X 5/8" LG ...eeiiiiiiiiiiie ittt 4
111
112 74581G01 BOX COOLER AND BRACKET (INCLUDES HARDWARE)..........cccccvcvvveenne. 1
113 71048G01 COOLER AND BRACKET KIT (INCLUDES HARDWARE) ........cccccuvvee.n. 1
114 75109G04 ASH TRAY KIT (INCLUDES ITEMS 115 - 118) ....eveiiiiiiiieeiiiieee e 1
115 27731G01 ASH TRAY et e e 1
116 27736G01 GASKET .. 1
117 75108G02 BRACKET .ottt 1
118 00100G4 SCREW, #10 - 16 X 1/2" LG ..eetieiiiiiiiiiee ettt 4
119 75372G08 PINSTRIPING TAPE (SILVER)...cciiiiiiiie e 1
120 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) .....cccvveiiiiiiieeennnns 1
121 70135G01 PEDAL PIVOT COVER ...ttt 1
122 603728 PINSTRIPING TAPE (PEWTER).....ccttiiiiiiiiiee et 1
123 75372G04 PINSTRIPING TAPE (BLACK) ...coiiiiieiiiie it 1

Page C-7




BODY

Notes:

Service Parts Manual Page C-8



Accelerator Pedal

o BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) includes items 2 - 10

@ COMPENSATOR ASSEMBLY includes items 18- 27

Page D-1



BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

@ BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) includes items 54 - 80

Page D-2



¢0T - TOT swal sspnpul ATWISSY INNJA IHVHg @
G6 - ¥6 SwWal sapnpul (IAIS YIONISSV) LM ¥ILSNrav Iyvdg @
G6 - ¥6 Sway sapnjoul (3AIS YIAILA) LIM d31SNrayv Iyvyd @

T6 - /8 SWd) S|pnpul 11X ONIHdS IHvHd @

G8 Wall sapnoul 11X JOHS IMVvY9 @
€6 - 8 swall sapn|oul (3AIS YIDONISSVd) AT9NISSY IXvHd @

26 - ¥8 swall sapnjoul (3AIS YAAILA) ATGNISSY v @

391YA JO U0

)

Page D-3



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10) ..o 1
2 70681G01 TORSION SPRING......co.ooovoieeeieeeeeeeeeeeeeeeeeee e 2
3 70682G01 PIVOT PIN oot 1
4 01071G01 PUSHNUT, 5/16" w...oeoveeeeeeeeeeeeseeeee e eeeeeeeeeeseeeseeeseesseeeseeseee s 1
5 70259G02 BRAKE PEDAL ... eee e ee e ee e 1
6 70611G02 PARK BRAKE PEDAL ......ovoiveieeeeeeeeeeeeee e 1
7
8 70257G01 SERVICE BRAKE PAD......coeoeeeeeeeeeseeeeeeseeeeeeeeeesee e eeeeeseessesseeseeseoes 1
9 70256G01 PARK BRAKE PEDAL PAD .......ovoiveiveoieo oo 1
10 16409G1 OVAL RIVET, 3/16" X 3/8" LG ..oeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeenee 9
11 12416G2 NYLON WIRE TIE .....cveeeeeeeeeeeeseeeeeeeeeeee e eeeeeseees s eeeeeseess e 3
12 70582G01 SHOULDER BOLT, 3/8 = 16 X 4" LG ..orveeveeveeeeeeeeeeseeeeeeeseesseeee e s 1
13 70581G01 FLANGED BUSHING ........ovoiveeeeeeeeeeeesee e 2
14 | 70676G01 TORSION SPRING .......coiveeeeeeeeeeeeeeeeee e e se e ee e eeeeeeseeeeeeee e ee e 1
15 | 00643G1 FLAT WASHER, 3/8".....oeeeveeeeeeeeeeeeeeees e eeeeeeeees e eeee e eeeeeeee e 1
16 11098G5 LOCK NUT, 3/8 = 16 c...eeoeeeeeeeeeeeeeeeeeseeeeeeeeeeseeeeseeeeeeeseses e ss s eeeene e 1
17 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 18 - 27) ...ovvvovveerean.. 1
18 | 00532G4 HEX NUT 5716 = 24 ..ot ee e 2
19 629486 HEX SPHERICAL NUT 5/26 = 24 ......coveeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeese s 1
20 28082G01 EQUALIZER BRACKET ...t eeeeeeeeeeeeeeeeesseeseees s es e 1
21 15121G1 FLAT WASHER, 3/8" ......veoeeoeeeeeeeeee e eeee e eeeeeeeeseeeseeeeee e ee e 2
22 17979G1 ACCELERATOR ROD BUSHING ..........oeiveieeieeeeeeeeeeeeeeeeeseeeeeeeeeeenee 1
23 23061G2 TUBE et 1
24 | 23463G1 COMPRESSION SPRING .....coteeeeereeeeeeeseeeeeeeeeesseeseeeeeseessesseseseesenes 1
25 27330G01 BRAKE YOKE ... ee s 1
26 11098G9 LOCK NUT, 5/16 = 24 1
27 612557 COMPENSATOR LINK ROD .....coeeereeeeeseeeeeeeeeeeeseeeeeeeeeeeseseeee e 1
28 | 01111601 RETAINING RING, S.S. w.ovooveeeeeeeeeeeeeeeeeeeesee oo eeee e 4
29 28083G01 BRAKE COMPENSATOR BUMPER........co.oveieeiteeeeeeeeeseeeseeeseeeeeeeseee e 2
30 10386G3 CLEVIS PIN, 5/16" X 1" LG vooeeoveeeeeeeeeeeeeeeeeeeeeeee e eee e enee e 3

Page D-4




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 10387G3 COTTER PIN, 3/32" X 3/4" LG ..o eeee e eeee s 3
32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG .eeoveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee e 2
33 624690 BRAKE CABLE (DRIVER SIDE) .......euveiveeeeeeeeeeseeoeeeessesseeeseeseeeeeeeseeeseeesse 1
34 | 70601G01 KICK-OFF LINK ... eeee e 1
35 17838G1 NYLON BUSHING ... 2
36 20835G1 TEFLON WASHER, 3/8" .....eoeeeeeeee oo eeeeeeeeeee e 2
37 | 00559G8 FLAT WASHER, 5/16" ....voteeeeeeeeeeeeeeeeeeeeeeeeeeseee s ee e eeseeeseeese. 2
38 10387G3 COTTER PIN, 3/32" X 34" LG ..o 2
39 70098G01 KICK-OFF CAM PIVOT ..., 1
40 10097G6 FLANGED BEARING ......coveoeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeees s 2
41 70587G01 KICK-OFF CAM ...t ee e es e es e e e sesee e 1
42 71215G01 SET SCREW, 1/4 = 20 X 112" LG oo 2
43 14134G4 SPACER, 1.t 1
44 | 624703 BRAKE CABLE (PASSENGER SIDE).........coiveieeeieeeereoeeeeseeeeseesseesseeseesee. 1
45 70113G01 ADJUSTABLE BUMPER .....coveveieeeeeeeeeoeeeeeeeeeseeseeeseeesseesseesess e sse e 1
46 11027G1 LOCK NUT, 5716 = L18.....eoveeeeeeeeeeeeeeeseeeseee e eeeseeseee e s eeeeseeeeeeenee e 1
47
48 70080G02 CATCH BRACKET ..ottt 1
49 | 00414G6 BOLT, 1/4 = 20 X 3/8" LG veeveeveeeeeeeeeeeeseeeeeeeseeeseeeseeseees s eees s eeseeeeeeeseee 2
50 14390G4 LOCK NUT, /4 = 20 2
51
52
53 70690G02 BRAKE PEDAL ASSEMBLY(INCLUDES ITEMS 54 - 80).......ccovvveeverrrererenne. 1
54 | 70686G02 BRAKE PEDAL ... 1
55 70611G02 PARK BRAKE PEDAL.......ovvoieereeeteeeeeeeeeeeeeee e eeeeseee s 1
56
57 70257G01 SERVICE BRAKE PAD .....ooeoeeeeeeeeeeeeeeseeeeeeeseees e eseeeeeeeseesees s 1
58 70256G01 PARK BRAKE PAD .......ovooeeeeeeeeeeeseeeeeeeee e eee e 1
59 16409G1 OVAL RIVET, 3/16" X 3/8" LG -..eoverveeeeeeeeeeeeeeeeeeeeseeeeeseeeseeseeseeeeesne 9
60
61 70258G03 BRAKE PEDAL PLATE ..o 1

Page D-5




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
62 70682G01 PIVOT PIN ..ot 1
63 70681G01 TORSION SPRING.......coiiiiii e 2
64 01071G01 PUSHNUT, 5/16" ...oeiieiiiiiieee ettt e 1
65 00737G8 SCREW, #10 - 24 X 1" LG ..iioi ittt 4
66 00739G1 RUBBER NUT, #10 - 24 ... 2
67 74535G01 BRAKE PEDAL STANDOFF.......cotiiiiiiii e 2
68 27137G01 CONICAL SPRING ... .ttt 2
69 14390G10 LOCK NUT, #10 - 24 ...ttt 2
70 10606G8 MICRO SWITCH ...oiiiiiiiiiiiii e 1
71 00645G2 SCREW, #6 - 32 X L 1/4" LG..oeiiiiiiieee ettt 2
72 00559G5 FLAT WASHER, #L0 ...ooiiiiiiiiie ettt 2
73 00559G3 FLAT WASHER, #6 ...cooiiiiiiiiiii et 4
74 00565G3 LOCK WASHER, #6 ....c.oooiiiiiiiiiiiiiiciii e 2
75 00525G5 NUT, #6 = 32 e 2
76 13514G1 SCREW AND LOCK WASHER, #6 .......uttiiiiiiiiiiiiiiiirieeen e 2
77 00642G8 FLAT WASHER - 5/16" .....cciiiiiiiiie ettt 2
78 14628G1 FASTON TAB ... .o 2
79 24605G1 WIRE HARNESS (BRAKE LIGHT) .....uviiiiiiiiiie e 1
80 17618G1 WIRE TIE .. et 2
81
82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92)................ 1
83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) .......... 1
84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) ....cccoiiiiiiiieiiiiiiee e 2
85 * BRAKE SHOKE ..ottt 2
86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) ...ccovcciiiieeereee e 2
87 * UPPER SPRING ......coiiiiie e 1
88 * LOWER SPRING ..ottt 1
89 * PN e e 2
90 * CUP AND SPRING .....coiiiiiiiiii e 2
91 * ADJUSTER SPRING .....oitiiiiiiiiiiit e 1
92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95).... 1

Page D-6




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95)...... 1
94 * ADJUSTER ...ttt 1
95 * TEFLON WASHER ... 2
96 17083G2 BOLT, 5/16 - 24 X 1" LG ..ottt 8
97 15126G1 LOCK NUT, 5/16 - 24 ... oottt 8
98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1"ID X 1/32" ......cccvvveernnn. 2
99
100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102)......ccccccvverveeene 2
101 * BRAKE DRUM ....ocoiiiiiie e 1
102 19862G1 LUG BOLT, 1/2 - 20 .. .eeieieei ettt 4
103
104
105 606945 OUTER BRAKE DRUM WASHER ......ccoiiiiiiiiiii e 2
106 606403 SLOTTED NUT, 3/4 = 16....eeeeiieiiiiiiee ettt ettt 2
107 10387G1 COTTER PIN, 1/8" X L 1/2" LG .eitieiiie ittt 2
108 607033 SPINDLE CAP ... 2
109
110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE).......ccccooiiiiiiiiiieiiiieee e 1
111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) .......coooiiiiiiiiiiiiiieeeeieeee e, 1

Page D-7




BRAKES

Notes:

Service Parts Manual Page D-8



o

S
D
Vot \ CA H /

2
- Z @ 4
2 8
. - / (W,
5 A 50
\@ Q’
e CARBURETOR Includes Items 3 - 22

Page E-1



CARBURETOR AND CHOKE

Carburetor

Service Parts Manual Page E-2



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 607955 CARBURETOR (INCLUDES ITEMS 3 - 22)...cciciiiiiiie e 1
2
3 607956 MAIN JET (FL06) ...eeeiiviieeeeiiiiiee ettt ettt e e ee e 1
4 607957 PILOT JET (F52) .vveeiieieeiriee ittt 1
5 603585 PLUG ..ttt e 1
6
7 603586 NEEDLE VALVE. ... 1
8 603587 L O AT et 1
9 603588 FLOAT PIN Lottt 1
10 603589 FLOAT BOWL GASKET ....uitiiiiiiiiiie ettt 1
11 603590 FLOAT CHAMBER ......ooiiiiiiiiii et 1
12 603592 BOWL SCREW ..ottt 1
13 603591 BOWL GASKET ..ottt 1
14 603583 CHOKE BRACKET ..oiiiiiiiiiiitee ettt 1
15 603598 BREATHER TUBE ...t 1
16 603596 CLAMP, INTAKE TUBE ....coiiiiiiiiiiiiieeee e 1
17 603597 CLAMP CYLINDER HEAD TUBE ......ccoiiiiiiiiiiiieiieee e 1
18 603594 INTAKE TUBE ...t 1
19 603593 CHOKE GASKET ...oeiiiiiiteiiee ettt 2
20 603595 NUT, MB X 1.0ttt 2
21 608023 THROTTLE ROD ATTACHMENT BUSHING.........cccciiiiiiiieeeeee 1
22 603584 STUD BOLT .ttt e e e e e 2
23 607684 MAIN JET (#102) (FOR ELEVATIONS OF 6000 FT - 10000 FT).......cocvvvenenen. 1
24 607983 MAIN JET (#104) (FOR ELEVATIONS OF 3000 FT - 6000 FT)....cccovvrerveennnn 1
25 605868 CHOKE CABLE (SWB) ....utiiiiiiiiiiite ettt 1
26 00568G4 LOCK WASHER, 918" ...ttt 1
27 00545G4 JAM NUT, 916 - 18 ...ttt 1
28 72155G01 RETAINER ... 1
29 72154G01 CHOKE CABLE ADAPTER .....ciiiiiiiieet ettt 1

Page E-3




CARBURETOR AND CHOKE

Notes:

Service Parts Manual Page E-4



0¢ - €T SWall sapnPPul HO1N1D INVIL AdVANOD3S @

0T - ¢ swal sepnpul HOLNTD WVIL AdVINIdd e

Page F-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 623948 PRIMARY TEAM CLUTCH (Includes items 2 - 10)......cccoovvveinnieenineeenieennneenn 1
2 619333 PRIMARY STARTER PULLY, 195 - SVC......ccocciiiiiee e 1
3 619334 STATIONARY ASSEMBLY ..cooiiiiiiiiiiiit e 1
4 619335 MOVEABLE PRIMARY ASSEMBLY ....ovviiiiiiiiiiiiiiieeee e 1
5 624112 SHIFT ROLLER ASSEMBLY ...ttt 6
6 619337 SHIM, 39.5 X BL.75 ..o 1
7 619338 PRIMARY SPIDER ASSEMBLY ...ttt 1
8 619339 PRIMARY DUST COVER ASSEMBLY ....ooiiiiiiiiiiieee e 1
9
10 619332 BOLT, 1/4 - 20 X.75 oottt 7
11 618630 DRIVE BELT ..ottt ettt e e e 1
12 623949 SECONDARY TEAM CLUTCH (Includes items 13 - 20) ......cccocvvvveeerirerennnnn. 1
13 * SECONDARY STATIONARY, 9.5 ... e 1
14 * MOVEABLE SECONDARY, 9.5. ... 1
15 619327 INNER RETAINER SPRING. ..ot 1
16 624111 COMPRESSION SPRING, 2.70 OD......oovveiiiiiiieeeiee e 1
17 619329 OUTER SPRING RETAINER ....ccoiiiiiiiii e 1
18 619330 RETAINER RING ..o 1
19 619331 THRUST WASHER, 1.530 X 1.830 X 1...cccoiiiciiiiiiiieiieeeee e 1
20
21 606239 CONICAL WASHER, M12 ...ttt 2
22 00566G3 SPRING TYPE LOCK WASHER .....otiiiiiiiiiiiiii e 2
23 606245 HEX BOLT, M12 - 1.25 X 160 ...covviiiiiiiiiiiiiiieie et 1
24 606243 HEX BOLT, M12 - 1.25 X 120 ..eeiiiiiiiiie et 1
25 606230 CLUTCH WASHER ...ttt 1
26 605950 CLUTCH BELT SHIELD ...ttt 1

Page F-2




CLUTCH

Notes:

Page F-3 Service Parts Manual



CLUTCH

Notes:

Service Parts Manual Page F-4



° DIRECTION SELECTOR ASSEMBLY Includes Items 2 - 34

Page G-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 603416 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 34) .......c........ 1
2 606077 DIRECTION SELECTOR BRACKET......etiiiiiiiieere e 1
3 70233G01 DIRECTION SELECTOR SHAFT ..ottt 1
4 603700 DIRECTION SELECTOR CAM. ...ttt 1
5 14390G1 LOCK NUT, 3/8 - 24ttt 1
6 25664G2 BUSHING ...ttt 1
7
8 72724G01 NEUTRAL LOCK PIN ..ciiiiiiie it 1
9 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG ....cevveiieeeirie e 1
10 72729G01 NEUTRAL LOCK LATCH.....ciiiiiiiieine e 1
11 00734G2 LOCK NUT, /4 - 28ttt 1
12 28574G01 EXTENSION SPRING ......ooiiiiiiiiiiic e 1
13 72732G01 BALL STUD, L/4" ..ottt 1
14 00734G5 LOCK NUT, #10 = 32,1ttt 1
15
16
17 72736G01 MICRO SWITCH ...t 1
18 01062G01 SCREW, #4 - 40 X 1" LG...utiiiiiiiiiiiiiies e 2
19 00559G1 FLAT WASHER, #4 ..ot 2
20 00565G1 LOCK WASHER, #4 ..ottt 2
21 00526G2 NUT, #4 = 40 oot 2
22
23
24
25
26
27
28
29 603615 SHIFTER CABLE ...t 1
30 25727G01 CUP WASHER, 1/4" ..o 4
31 72735G01 COMPRESSION SPRING, 19/32" X 1" LG ..ccvvveeeiiiiiiee e 2




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 74455G01 SHIFTER ARM WITH BUSHING ... 1
33 | 00734G5 LOCK NUT, #10 = 32 ... eeeeeeeee s ee e eesee e 1
34 | 22754G4 BUSHING, FLIP LOK, .250 w....eeoveiveeeeeeeeeeeeseseeeee s eeeeseeeeseeeeeeeseeeeeesenes 1
35
36 70227G01 SCREW, 1/4 = 20 X 7/8" LG ..oveoveoeeeeeeeeeeeeeeeeeeee e 2
37 11027G2 LOCK NUT, /4 = 20.....eeoeeeeeeeeeeeeeeeee e ee e 2
38
39
40 26830G01 LOCK NUT, M8 X 1.25 MM w..cvoveieeeeeeeeeeeeeeee e 1
41
42
43 71205G01 DIRECTION SELECTOR HANDLE ..o 1
44 | 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ....veveeeeeeeeeeeerereseeeeeene. 1
45 606421 HEX BOLT MB = 1 X 30 ...eooeeeeeeeeeeeeeee oo eee e 1
46 | 450452 NUT MB .00 ...t ee e 1
47 17618G1 WIRE TIE (NOT SHOWN) ... eeeeeeeeesee e eeee e 1
48 | 01072G01 CABLE CLIP ...t eee e 1
49
50 73290G03 REVERSE WARNING BUZZER .........ovoveoieeeeee oo ee e 1
51 | 01063G01 SCREW, #6 - 32 X 3/8" LG ..oveoveeeeeeeeeeeeeeeeeeeeee oo eeeeeesee e 2
52 25978G345 | 18 GA WIRE (RED 7")(NOT SHOWN) .......veeeereeeeeeeeeeseeeeseeeeeeeseeeseeeeeesee. 1

Page G-3




DIRECTION SELECTOR

Notes:

Service Parts Manual Page G-4



o
L
]
>
=
o
-
c
o
S
[

See STARTER GENERATOR Section

)

Page H-1



RED

To F2 On Starter/ Generator

@ ELECTRICAL PLATE ASSEMBLY includes items 32 - 49

Page H-2



FUSE BLOCK

HORN BUTTON

Floorboard -

Page H-3




ELECTRICAL SYSTEM

HEAD LIGHT AND TURN SIGNAL

Service Parts Manual Page H-4



TAIL LIGHT

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

TURN SIGNAL

s TURN SIGNAL KIT includes items 89 - 93

Page H-5



ER OUTLET SHOWN)

CONSOLE INSERT PLATE (WITH POW

Front of Vehicle

\CS

@ CONSOLE INSERT ASSEMBLY includes items 116 - 119
@ HOUR METER KIT (FACTORY) includes items 125 - 127

@ HOUR METER KIT (FIELD) includes items 125 - 127

SOLENOID
COVER

HOUR METER

Front of Vehicle

Page H-6



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 607053 6 GA WIRE (BLACK 6", FL = A2)...uuiiiiiiiiiieeaee ettt 1
2 25682G1 TERMINAL COVER.....coiiiiite e e e ee e 3
3
4
5 ek BATTERY, 12V ..t e e e e 1
6 * BOLT, 5/16 - 18 X 1 1/A" LG.ciiiiiiiii et 2
7 * LOCK WASHER, 5/16" (SILICON BRONZE).........cccccciiiiiiieieeeeeee e 2
8 * NUT, 5/16 - 18 (SILICON BRONZE) ........ccoviiiiiiiieeiiiiieee et 2
9 611496 BATTERY WELDMENT TRAY .o e e ee e 1
10 72101G02 BATTERY HOLD DOWN ...ttt e e e e 1
11 00438G6 BOLT, 5/16 - 18 X 3/4" LG ...eeiiiiiiiieiieee ettt e e e s e ane e e e e e e e e 3
12 00565G8 LOCK WASHER, 5/16"......cciiiiiie ettt ettt e 1
13 00571G2 FLAT WASHER, 5/16" (STAINLESS STEEL) .......uttiiiiiiiiiiiiiiiiiiiieeeeeeeeeen 1
14 73290G03 CONTINUOUS TONE POTTED BUZZER (NOT SHOWN).......ccuviiiiiiieaeeannnn. 1
15
16 27044G03 GROUND CABLE ... . e e 1
17 25976G19 14 GA WIRE (BLACK B")... ittt ettt e e e 1
18 00438G6 BOLT, 5/16 - 18 X 3/4" LG ...ttt e e e 2
19 11027G1 LOCK NUT, 5/16 = 18...cceeiieiiiiiieieieeie e e e e e s es st eeren e e e e e e e s e s s aeneneaaeeeenanan 2
20 26676G01 FLANGED BOLT ..ottt e e e e e e e e e eneeeennennnnnes 1
21
22
23 25972G85 6 GA WIRE (BLACK 23", F2 = SOL) .ettitiiieiiiiieciieiieieeee e e eveen e e e 1
24 605560 WIRE HARNESS (CONTROL) ...ccttiiiiiiiiiiiiiiiieeeee ettt 1
25 17618G1 WIRE TIE (NOT ILLUSTRATED ) .ottt AR
26 73049G01 COVER FNR et 1
27 16469G1 FLAT WASHER, L/4" ..ottt r e e e e e e e e e s eaneeneeaae s 1
28 00114G6 SCREW, 1/4 - 14 X /4" LG ..ottt 1
29
30
31 605563 ELECTRIC PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49)......cccccvieeeennns 1

Page H-7




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
32 73057G01 ELECTRICAL BRACKET ..o 1
33 27739G01 VOLTAGE REGULATOR .....ociveieeeeeeeseeseeeeeeeeeeeeeeeeeeee e 1
34 | 00415G4 BOLT, 1/4 = 20 X L 14" LG oot 1
35 11027G2 LOCK NUT, 1/4 = 20....eeieeeeeeeeeseeeeeeeeee e eeeeeeeeeeeeeeeeeeeeeeeese s 1
36 25972G33 WIRE ASSEMBLY 6 GA .....oovoiveeeeeee oo seee e 1
37 603282 RELAY ..ot 1
38 | 00661G08 HEX HEAD SCREW ......covoeeeeeeeeeeeee e eeeeeeeeeeeees s seeees s 1
39 612813 SOLENOID ...ttt 1
40 * LOCK WASHER, #10.........oveooveeeeeeeeeeeeeeeeeeeeee e 2
41 * NUT, #10 = 32...eoeeeeeeeeeeeeeeeeeeee e 2
42 * LOCK WASHER, 5/16" .....eoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
43 * NUT, 5/16 = 24 ..o eeee s 2
44
45
46 600418G01 FUSE HOLDER ASSEMBLY ......oeoveieeeeeeeeeeeeeeeeeeeeeeeeeeeeseeseesssenesenen 1
47
48 73446G01 FASTON TAB, 90° ..o e e eeee e eeeseeseee e s ee e 2
49 25978G56 18 GA WIRE (BLACK 5 3/4").......ooiveeeeeeeeeeeeeeeeeee e 1
50
51 22674G1 FUSE BLOCK ..ot eeeeeseee e eee e eeneeeeee 1
52 | 01041G01 RIVET, 1/8" X 13/16" LG w...oveoveoeeeeeeeeeeee e 2
53 18392G1 15 AMP FUSE ... 3
54 | 25972G33 #6 GA WIRE ASSEMBLY ...ooeoeeoeeeeeeeeeeeee e eeeeeeees e eeeeeeseseee s 1
55 20216G1 16 GA WIRE (RED).......eoveeveeeeeeeeeeeeeeeeeeseeesseeeseeeseeseeeseeeseess e esee e eseesse e 1
56
57 32860G1 HORN ...t et e e es e 1
58 | 00414G5 BOLT, 1/4 = 20 X 5/8" LG weeveeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeee e eneeeeee 1
59 | 0111G01 FLAT WASHER, 1/4" (STAINLESS STEEL) ....veeveeeeeeeeeeeeeeeeeseeseeeeeesseesee 1
60 14390G4 LOCK NUT, /4 = 20 ..o 1
61
62 17318G1 HORN SWITCH ..ot 1




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 17318G2 HORN SWITCH CAP AND NUT ... 1
64 | 27068G01 HORN SWITCH BOOT ...t eee e 1
65 19233G1 HORN SWITCH LABEL......cveeveeeeeeeeeseeeseeseeeeeee e seeeeseees s seee e 1
66 71055G01 RIVET, 3/16" X 1" LG (ALUMINUMY) ... 2
67
68 614497 RIGHT HEAD LIGHT ASSEMBLY ...t 1
69 614501 LEFT HEADLIGHT ASSEMBLY ...ooveeeeeeeeeeeeeeeeeeeeeeeeeeesess e 1
70 71597G01 SEL F THREADING NUT ... 8
71
72 618556 LED HEADLIGHT W/O TURN SIGNAL (RH ASSEMBLY)......ccoooeveeverrrennenne. 1
73 618555 LED HEADLIGHT W/O TURN SIGNAL (LH ASSEMBLY) ....cvvvrrerrerereenrenne. 1
74
75
76
77
78
79
80 31539G1 NYLON CLAMP (NOT ILLUSTRATED).......vveeveeeeeeeeseeeeeeeseeseeseeseseeesne. AR
81
82 21640G1 FLASHER UNIT ... 1
83
84
85
86
87
88 622712 TURN SIGNAL KIT (INCLUDES ITEMS 89 = 93) .....vvoieeieeeeeeeeeesereeseesseennes 1
89 17618G1 NYLON CLAMP ...ttt ee e es e s e s 2
90 20965G3 STEERING COLUMN COVER ..o 1
91 611810 TURN SIGNAL SWITCH ASSEMBLY ......cveiveeeeeeeeeeeeeeeeeeeeseeeseeeeeseen 1
92 619102 TURN SIGNAL ASSEMBLY BULB .......oveoveeeeeeeeeeeeeseeeeeeeeeeesseeeeeeeesne 2
93 32307G3 FLEX ZIP LOOM ..o es e esee e 1

Page H-9




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

94

95

96

97

98

99 33639G01 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED).......ccccovcvveeen. 1
100 00568G6 LOCK WASHER, 3/4" ...ttt 1
101 17137G1 FACE NUT, 3/4 - 20 ...ttt ettt et 1
102

103 605639 WIRE HARNESS (KEY SWITCH).....ciicttiiiiiiiiiiiee ittt 1
104 33639G02 IGNITION SWITCH (WITH LIGHTS, GROUP KEYED)........ccociiiiiiiiiiiciee 1
105 33639G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUAL KEYED) ......cccoceviiiienneenne 1
106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) .oocvvei it 1
107 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) ......ccoocvvvveennne 1
108 21553G1 FUEL GAUGE ..ottt ettt e e 1
109 23474G1 INDICATOR LIGHT ...ttt e e e e e 1
110

111 25978G122 18 GAWIRE (RED B") .eoiiiiiiiiiee ettt 1
112

113

114 33623G02 DRIVE RIVET, 3/16" X 3/8" LG ....tiiiiiiiiieiiee ettt 2
115 74693G01 CONSOLE INSERT ASSEMBLY W/PLUG (INCLUDES ITEMS 116 - 119).... 1
116 73522G03 CONSOLE INSERT PLATE ...ttt 1
117 35966G03 LABEL (CONSOLE INSERT PLATE) ...evviiiiiiiiiee it 1
118 71078G01 POWER OUTLET (12 VOLT) ..etiiiiiiiieiee e 1
119 14601G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) .......ovviiiiiiiiiee e 2
120 33623G02 DRIVE RIVET, 3/16" X 3/8" LG ...etiiiiiiiiiiiie ettt 3
121 71081G01 WIRE HARNESS (POWER OQUTLET) ...vviiiiiiiiiiie it 1
122

123 607284 HOUR METER KIT (FACTORY) (INCLUDES ITEMS 125 - 127) ....ccccvvuvneeee. 1
124 607285 HOUR METER KIT (FIELD) (INCLUDES ITEMS 125 - 127) ....cccvvvvveeiiiiinenen. 1

Page H-10




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
125 617074 HOUR METER ... 1
126 603721 HOUR METER BRACKET .....cooiiiiiiireeeeee e 1
127 606254 WIRE HARNESS (HOUR METER)......ccvviiiiiiiiiie e, 1
128
129
130 74371G01 BEZEL (DRIVER SIDE)....ccciiiiiiiiiiiiiiiie st 1
131 74371G02 BEZEL (PASSENGER SIDE) .....ocviiiiiiiiie it 1
132 71364G02 T CLIP o 8
133 71425G01 COUNTERSUNK SCREW, #8.......ccciiiiiiiiiiiiieeie e 8
134 22288G1 BRAKE/TAILLIGHT LAMP ..ottt 2
135 14601G11 ALUMINIUM RIVET, 3/16" X 916" LG ...oeevveiiiiiiieeeiiiiieeee i 4
136 00513G4 SCREW ST 8- 18 X 1 1/2" ..o 4

Page H-11




ELECTRICAL SYSTEM

Notes:

Service Parts Manual Page H-12



o ENGINE, GAS, 13HP, NON-GOLF Includes Items 3 -7

Page J-1



Page J-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 607154 ENGINE, GAS, 13HP, NON-GOLF (INCLUDES ITEMS 3-7) .cvveevieeiireeee 1
2
3 606391 DIP STICK . . ettt 1
4 607454 OIL FILTER ..ottt 1
5 607462 SPARK PLUG (BPR2ES).....cciiiieiiiieiiiie et 1
6 603557 OIL DRAIN PLUG ..ottt 1
7 603562 'O RING, 16MM ... 1
8
9 612266 MUFFLER ...t e e 1
10 606982 EXHAUST PIPE ..ottt 1
11 606272 SPLIT WASHER, BMM ......oiiiiiiiiiie e e 4
12 606267 NUT, M8 X L1.25 ... ittt 4
13 606279 NUT, MI0 = 1.25 Lot e e 1
14 606256 BOLT, M10 - 1.25 X 25 .ottt 3
15 602330 BOLT, M8 - 1.25 X 30 i iieiee ettt 2
16 603599 EXHAUST GASKET ...ttt e 2

Page J-3




ENGINE AND MUFFLER

Notes:

Service Parts Manual Page J-4



(o2}
-
©
-
%)
=
]
)
[}
=]

=
©
£
>
o]
=
L
[9)]
(%))
<
—
L
X
@)
<
o
oM
'_
P
-]
o
=
—
pd
o
o
LL

Page K-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606007 FRONT ENGINE MOUNT ....ooiiiiiiiiiieeiiie e 1
2 603101 ENGINE PAN MOUNT ..ottt 1
3 606256 BOLT, M10 - 1.25 X 25 eiieeiiiiiiii ettt 8
4 606279 NUT, MI0 - 1,25 ettt e e e e e n e e 1
5 606096 NUT PLATE. ... 2
6 606259 BOLT, M10 - 1, 0.25 X 45, 4
7 603823 FLAT WASHER, M10 X 22 - 2.5 ...t 4
8 606279 NUT, MI0 - 1.25 ettt e e e e n e 4
9 608020 BOLT, M10 - 1.25 X 34 ...ttt e 4
10 606246 FLAT HEAD TORX SCREW, M8 - 1.25 X ZMM......cccciiiiiiiiiiiiiiinee, 4
11 602146 DIFFERENTIAL PLATE ..ooeiiiieeiii et 1
12 72016G01 TUBE SPACER ...ttt 2
13 00428G8 HEX HEAD SCREW, 3/8 - 16 X 3" . oiii et 2
14 11098G5 LOCK NUT, 3/8 = 16 ...eeeiieiiiiiieie sttt 2
15 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 19).......... 1
16 625345 FRONT MOUNT BRACKET ....outtiiiiiiiiiieie e 1
17 605757 RUBBER BUMPER ..., 2
18 00974G01 HEX -NUT MI0O X 1.5 . 2
19 608654 SPLIT LOCK WASHER, 10MM ...ttt 2
20 70269G02 CROSSMEMBER BRAGCE .....ooiiiiiiiiiiii e 1
21 00438G7 HEX HEAD SCREW, 5/16 - 18 X 7/8".....ooi it 2
22 00559G8 FLAT WASHER, 5/16 .....cciiiiiiiiiiiieiee et 2
23 01109G01 LOCK NUT, 5716 = 18 ...ceiiiiiiiiiee ittt 2
24 00643G1 FLAT WASHER, 3/8 ...ttt 2

Page K-2




ENGINE MOUNTING

Notes:

Page K-3 Service Parts Manual



ENGINE MOUNTING

Notes:

Service Parts Manual Page K-4



e SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE) Includes Items 3 -9
e WHEEL HUB ASSEMBLY Includes Items 3 -9

@ SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) Includes Items 4 - 11

®

E Part of Frame

s )
J

\\

*NOTE: Tie Rod Not Shown for Clarity

Page L-1



066606

RACK AND PINION UNIT Includes Items 26 - 37
RACK BALL JOINT Includes ltems 34 - 37
STEERING COLUMN KIT Includes Items 47 , 48, 69

INTERMEDIATE SHAFT Includes Items 51 - 52
TIE ROD ASSEMBLY Includes Items 60 - 64

Page L-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606989 FRONT AXLE ..ottt 1
2 70930G01 SPINDLE HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 3 - ) .ttt et e e 1
3 70802G01 SPINDLE ASSEMBLY (PASSENGER SIDE)......ccccviiiiiiiiiiiiiiceeniiieeenn 1
4 25146G1 GREASE SEAL ...ttt 1
5 11750G2 ROLLER BEARING AND RACE ASSEMBLY ......ccoooiiiiiiiiiiiiiiiieees 2
6 35886G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 7) .. 1
7 19862G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG ..coeeiiieeeiiieieee e 4
8 12093G1 CASTELLATED NUT, 1 - 14 i 1
9 00798G8 COTTER PIN, 5/32" X L 3/4" LGttt 1
10 70931G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 4 - 9, 11) ...ttt ettt 1
11 70803G01 SPINDLE ASSEMBLY (DRIVER SIDE) .......ccoiiiiiiiiiiiiiiiiee e 1
12 00407G6 BOLT, 1/2 - 13 X 6" LG .oeiiiiiee ettt 2
13 00560G3 FLAT WASHER, 1/2" ...t 4
14 70745G01 KING PIN TUBE ...coiiiiiiiieci ettt e e 2
15 70754G01 THRUST WASHER, 1" (STAINLESS STEEL).....cccoiiiiiiiiiiiiiieie e 2
16 14390G6 LOCK NUT, 1/2 - 131ttt 2
17 76419G01 SHOCK ABSORBER.......cciiiiiiiiiiiiiii e 2
18 10435G1 SHOCK ABSORBER WASHER ......ooutiiiiiiiiiiiiiit e 8
19 10194G1 RUBBER BUSHING .....cooiiiiiiieiee ettt 8
20 00532G6 HEX NUT, 3/8 - 24 ...ttt 4
21
22 70163G03 SPRING PLATE ...ttt e e 4
23 00734G1 LOCK NUT, 7/16 = 14, . ettt sttt araee e e 12
24 00463G11 BOLT, 7/16 - 14 X L 3/4" LG .eoreeee ettt 12
25 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 26 - 37) .......... 1
26 * STEERING BOX INSTALLATION TAG ...ttt 1
27 70694G01 RACK EXTENSION ..ottt 1
28 01054G01 JAM NUT, 1/2 - 20 ..ottt 1
29 70961G01 RACK BOOT ..ttt 1
30 12416G2 WIRE TIE (NOT SHOWN) ...ooiiiiiiiiiieiiie ettt 1

Page L-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 11391G8 CLAMP, 1 13/16 - 2 3/8" ..ottt 1
32 70638G01 PINION SEAL ... 1
33 70695G01 RACK BALL JOINT (INCLUDES ITEMS 34 -37)....ccviiiiiiiiee e 1
34 50641G1 RUBBER BOOT ..coiiiiiiii ittt 1
35 50209G2 CASTELLATED NUT, 7/16 - 20......ciiiiieeiieee e 1
36 10387G2 GREASE FITTING, STRAIGHT ...ovviiiiiiiiiiiiiieeee 1
37 10389G3 COTTER PIN, 3/32" X 1" LG..etiiiieiiiiiiee ettt 1
38 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG..oiiiiiieeee ettt 3
39 10044G01 VINYL CAP e 2
40 70667G02 STEERING HOUSING SPACER .....coooiiiiiiiiiiie e 3
41 31539G1 NYLON CLAMP (NOT SHOWN)....coetiitiiiieeiiiiieiee it et 4
42 70509G01 SHOCK ABSORBER BOOT ....uiiiiiiiiiiiieeiisiiiiiiiie et e e 2
43 00560G2 FLAT WASHER, 7/18"......oe oottt 6
44 00734G1 LOCK NUT, 7/16 = 14 ...ttt 17
45 70607G01 STEERING SHAFT ..ot 1
46 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 47,48 & 69)........cccccevcvvveennee. 1
47 70610G03 STEERING COLUMN......oitiiiiiiiiiiiiiii e 1
48 28569G01 STEERING COLUMN BUSHING ...t 1
49 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 50, 51) ..ccooiiiiiieiiiiiieee e, 1
50 01055G01 BOLT, M8 X 1.25 - 05 ..o ieiiiiiie ittt 1
51 00565G8 LOCK WASHER, 5/16" ......ciiiiiiiiie et 1
52 70751G01 RETAINING RING (INTERNAL).....ottiiiiiiiiiiie it 1
53 70888G01 RETAINING RING (EXTERNAL) ...cotiiiitiiiie ittt 1
54 15112G1 BALL BEARING ...ttt e e 1
55 70887G01 WAVE WASHER ..ottt 1
56
57
58 14390G2 LOCK NUT, 5/8 = 18 ....eiiiiiiiiiiee ettt sttt 1
59 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 60 - 64)......cccvvviiiiiiiie e 1
60 70897G02 THREADED ROD (24" LG) ..etvttieiiiiiiee ettt 1
61 70902G01 TIE ROD END (LEFT HAND THREADS) ....ccciiiiiiiiieiiiiieee e 1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
62 01069G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS).......ccccovviiiveeinnnn. 1
63 70902G02 TIE ROD END (RIGHT HAND THREADS) ....cccoiiiiiiiiiiiiieeeeiieee e 1
64 01069G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) ......ccceevciieiiiieens 1
65 00734G1 LOCK NUT, 7/16 - 14 .ottt 6
66 602979 STEERING WHEEL ..ottt 1
67 01006G01 TAPTITE SCREW, 3/8 - 16 X 1.25 ...iiiiiiiiieie ettt 4
68 00879 G1 LOCK WASHER, 3/8" ...ttt 4
69 01022G01 SCREW #6 - 20 X 5/16" LG ...covveieiiiie ittt 1
70 70648G01 FLANGED BEARING ....cooiiiiiii e 1
71 70749G01 BEARING ... 1
72
73
74 71147G01 STEERING WHEEL COVER........ccooiiiiiiiiniecci e 1
75 70990G03 FRONT LEAF SPRING ...ttt 2
76 604572 WINCH RECEIVER RETAINER ..ottt 4
77 604559 WINCH RECEIVER BRACKET .....coiiiiiiiiii s 3
78 00462G8 HEX HEAD BOLT, 7/16 - 14 X 1" ..ottt 4

Page L-5




FRONT SUSPENSION/STEERING

Notes:

Service Parts Manual Page L-6



Front of Vehicle

INPORTANT ENISSION CONTROL INPORMATION
GARE: EWAP EMISSIONS FAMILY: EWaP §$!:
EPAAP SN FAULY:

N

Y A EVP
REGULATIONS FOR SNALL OFF-ROAD ENGIES

DO (mmyyys)

Carburetor

€ CARB FUEL TANK ASSEMBLY includes Items 4 - 14
@ CARB FUEL TANK, FLUOR includes Item 11

Page M-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 620181 CARB FUEL TANK ASSEMBLY (Use with sending unit)

(INCLUDES ITEMS 4 - 14) ..ottt 1
2
3
4 70988G01 SIPHON TUBE GROMMET ...coiiiiiiiiiiiieeeee e 1
5 18287G3 SIPHON TUBE ASSEMBLY ..ottt 1
6 606068 ROLLOVER VALVE GROMMET ....coiiiiiiiiiiiiiiiieee e 1
7 617886 EPA FUEL TANK LABEL ... 1
8 606067 ROLLOVER VALVE ..ottt 1
9 617885 FUEL TANK CAP (RATCHET)...ciiotiiiiiee ittt 1
10 607479 FUEL TANK (W/SWITCH) (INCLUDES ITEM 11) ....coveviiiiiieeeiieeee e 1
11 618669 FUEL TANK, W/ SENDER UNIT .....ooiiiiiiiiiiieeiiiee e 1
12 72229G01 FUEL TANK ADAPTER ... 1
13 72230G01 FLAT HEAD MACHINE SCREW, #6 - 32 X 0.50" LG ......ccccoevcviereeeennn. 2
14 20048G2 FUEL LEVEL SENDER .......oooiiiii 1
15 607546 LOW PRESSURE FUEL HOSE, 3/16" I.D. X 3/8 O.D. X 17.00 LONG .......... 1
16 606966 LOW PRESSURE FUEL HOSE, 3/16" I.D. X 3/8 O.D. X 34.00 LONG .......... 1
17
18 32372G6 BLACK TRIM, 6.25" LONG ......coiiiiiiiiiiiiiie e 1
19 17618G1 NYLON CLAMP ...t 2
20 606963 TUBING CLAMP, 3/16" L.D...cciiiiiiiiie ittt 2
21
22 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG ...ovviiiiiiiieiiie e 1
23 00559G8 FLAT WASHER, 5/16" ...ttt 4
24 11098G6 LOCK NUT, 5/16" = 18...cciiiiiiiieei ittt ettt ettt 3
25 70483G01 SPACER, 5/16" - 18 ...ttt 1
26 615346 HOSE REDUCER-ID 1/4" X /16" ....coiiiiiie et 1
27 611181 FUEL SHUT-OFF VALVE ....cooiiiiiiiii e 1
28 18292G1 HOSE CLAMP,.50 DIAMETER ...t 7
29 615350 FUEL SYSTEM HOSE 2.00".......co ottt 3
30 72084G01 FUEL LINE FILTER ....oiiiiiiiii e 1

Page M-2



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |[1 2 3 4 5 DESCRIPTION QTY.
31 | 606969 FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 8.00 LONG ....ccoco.vvverrrerrrrernenn. 1
32
33
34 | 11391G4 HOSE CLAMP, .25 = .83 DIA w...oooveoeeeeeeeeeeeeeeeeeeeeeeseee e essee e 2
35 | 604597 CARB FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 26.00 LONG .................. 1
36
37 | 602061 FUEL PUMP ... 1
38 | 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4" - 14 X .75" LG ..... 2
39
40 | 606310 CARBON CANISTER MOUNTING BRACKET .....covvereeeeeeeeeeeeeseeeseeeeseeeee 1
41 | 10570G11 RIVET, 3/16" DIA X .70 ....veoeveeeeeeeeeeeeee oo 2
42
43
44 | 606071 CARBON CANISTER ....coovoieeeeeeeeeeeeeeeeeee e ee e eee e eeee e es e 1
45
46 | 627678 EVAP LABEL ..o 1

Page M-3




FUEL SYSTEM

Notes:

Service Parts Manual Page M-4



e REAR AXLE includes items 2 - 16

@ REAR AXLE W/ LSD includes items 7 - 16, 19 - 22

Page N-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605891 REAR AXLE (INCLUDES ITEMS 2 - 16) ...ccvvviiieiiiiiiiee e 1
2 26770G01 OIL DRAIN PLUG ...ttt 2
3 26771G01 G A SKET et e e e e e e e e e e e e e e e et e et e 2
4
5
6
7 72259G01 OIL SEAL 28 X 47 X 9.ttt e e e e e e e e e e eeeeeaeeeneees 3
8 26823G01 FLANGE BOLT M8 X 1.25 X 100 ....coeeiiiiiiieieeeiiiiiiieees e ee e e e e 10
9 72260G01 FLANGE BOLT M10 X 1.5 X 23 ... 10
10 607940 AXLE TUBE (PASSENGER SIDE)....ccccoiiiiiiiiiiiiieeeieeee e 1
11 607939 AXLE TUBE (DRIVER SIDE) ...coiiiiiiiiiiiiiitiieeee et 1
12 607988 AXLE SHAFT (PASSENGER SIDE).......cccoiiiiiiiiiiieieee e 1
13 607987 AXLE SHAFT (DRIVER SIDE) .....cutiiiiiiiiiiiie e 1
14 26811G01 BALL BEARING ... .. e e e e e e e eeeeeeeneees 2
15 26814G01 SNAP RING ... s 2
16 606403 SLOTTED NUT, M22 X 1.5, . e e e e e ee e 2
17
18 617488 REAR AXLE W/ LSD (INCLUDES ITEMS 7 - 16, 19 - 22).....cceoviiiiiiiiiiiiieeen, 1
19 630835 OIL DRAIN PLUG W/ MAGNET ...ttt 1
20 630836 7S Y [ = USRS 1
21 26770G01 OIL DRAIN PLUG ...ttt 1
22 26771G01 G A S KET et e e e e e e e e e e e e e e e e e eeeeererareae 1

Page N-2




REAR AXLE

Notes:

Page N-3 Service Parts Manual



REAR AXLE

Notes:

Service Parts Manual Page N-4



A\ \ /M/([\H ) /
A —
AN Wi
. 0 = (T

"o

Front of the Vehicle

Page P-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 605721 HEAVY DUTY LEAF SPRING.........vveerveeeereeseseoeeeseeseseeseseeesesesesesesssesssnenes 2
2 605955 BRACKET, AXLE HIGH w....oovoooeveoceeooeceeeeeeeeeeee e 2
3 605977 SPRING PLATE ....o.ooooeooeoeeeeeeeeeeseeees oo eeee e eeees e eeeeeneenoas 2
4
5 32195G3 ‘U BOLT, 3/8 - 16 X 2" X 2 1/8" LG ..oovreeeeeverseeeeeeeeesessesesseseseseesseeesenennes 4
6 00643G1 FLAT WASHER, 3/8".........oovvooreveoeseseeseeoesssossesesseseesesssesesesessss s 10
7 11098G5 LOCK NUT, 3/8 = 16 ... eeeeeeeeeeeee e eee e eeeseeeenesennnes 12
8
9 605445 FLANGED BUSHING........covvoocvoeoeeeeoeeeeeneseeseseessoesseeseeseess s 2
10 | 00665G9 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG .....oooeveeeeeeeeeeeeeeeeeeeeee e 6
11 12262G1 LOCK NUT, 3/8 = 16 ... eeeeeeeeeeeeoeeeeeeeeseee e 2
12
13 | 70291G01 | FLANGED BUSHING......coooecveeeeeeeeseeseseeseseeseseeeese s 8
14 | 70289G02 | SPLIT STEEL SPACER ....oooioeeeseeeeseeeeseeeeeeeeeeeeeeeseeeeeeeeeeee e eeeeeneen 4
15
16 | 70290G02 | SHACKLE PLATE ....ooovvooeeoeeeeeeeseeoesseesssesessssessssesses s 4
17
18
19 | 70248G01 | SHOCK ABSORBER ........cooooviiireeoeeeeioseeieseeeeeeeeeeeoeeeeoeseseeeeeeeeeeeennee 2
20 | 10435G1 SHOCK ABSORBER WASHER............o.comvveerereeseoieseisssessssssssessseesoenenens 8
21 | 10194G1 RUBBER BUSHING ..........oovviireveeeeseseeesieeseoseseseeseesesssessesesesseseee e 8
22 | 00532G6 HEX NUT, 3/8 = 24.......oooooeeeeeeeeeeeoeeeee oo 4
23 | 10044GO0L1 | VINYL CAP ..oooooiooeoeeeeeeeeeeeeeeeeeeeeeeeeee e 2

Page P-2




REAR SUSPENSION

Notes:

Page P-3 Service Parts Manual



REAR SUSPENSION

Notes:

Service Parts Manual Page P-4



e SEAT BACK ASSEMBLY Includes Items 2 - 10

@ FLIP FLOP SEAT BOTTOM ASSEMBLY Includes Items 13 - 17

@ SEAT BOTTOM ASSEMBLY Includes Items 39 - 50

Page Q-1



@\ @ - HANDRAIL KIT, FLIP-FLOP SEAT Includes Items 55 - 60

Page Q-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 okx SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 10)....cccvvvieeiniiiene e 1
71751G03 OYSTER
71751G04 TAN
71751G07 BLACK
71751G06 BROWN
7175101 GREY
2 71753GXX VINYL SEAT BACK COVER ...ttt 1
71753 GO2 GRAY
71753 GO3 OYSTER
71753 G04 TAN
71753 G06 BROWN
71753 GO7 BLACK
3 71752G01 SEAT BACK REAR COVER ....ooiiiiiiiiiitee e 1
4 71754G01 FOAM PADDING........ccciitiiiiiiii s 1
5
6 23222G01 FLAT STAPLE ... 95
7 76414G01 SEAT BACK (WOOD) ...eiiiiiiiiiiitee ettt 1
8 01107G01 PAN HEAD SCREW, #8....ociiiiiiiiiiii s 4
9 615730 SEAT BACK SUPPORT ..ottt 2
10 71204G01 SCREW, 1/4 = 20 ...ciiiii ittt 8
11
12 kx FLIP FLOP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 13 - 17) ............. 1
621027 TAN
621026 OYSTER
617897 BROWN
617895 GREY
621036 BLACK
13 ok VINYL SEAT BOTTOM COVER ...ttt 1
611137 GRAY
615646 OYSTER
615647 TAN
617893 BROWN
615648 BLACK
14 617137 DECK BOARD ASSEMBLY ...coiiiiiiiiiiiiiii ettt 1
15 16705G1 STAINLESS SCREW .....ooiiiiiiie e 5
16 617402 SEAT STRAP .o 1
17 00559G7 FLAT WASHER, 1/4" ...t 1
18
19

Page Q-3




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
20 615712 SEAT FRAME WELDMENT ....ooiiiiiiiiii it 1
21 615714 FOOTREST WELDMENT ...coiiiiiiiiiii e 1
22 615729 ARMREST, REAR SEAT ..ot 2
23 615713 SEAT FRAME SUPPORT ..ottt e e 2
24 615728 FOOTREST BRACKET, PASSENGER SIDE ..., 1
25 615727 FOOTREST BRACKET, DRIVER SIDE ... 1
26 01006G01 HEX HEAD SCREW, 3/8 X 1.25 ....ooiiiiiiiiiie ettt 4
27 00427G4 HEX HEAD SCREW, 3/8 - 16 X 1.5 ittt 16
28 00429G2 HEX HEAD SCREW, 3/8 - 16 X 3.25 .. ii i 2
29 16705G9 SCREW SS, 1/4 - 20 X 1.25 ..oooiiiii ettt 4
30 614221 FLAT WASHER, 318.... ettt 32
31 01110G01 FLAT WASHER, L/4 ....oooiiiiieee ettt e e 4
32 11098G5 PLASTIC LOCK NUT, 3/8 = 16 ..c.eeeeeiiiiieiiiee ettt 14
33 11027G5 FLANGED LOCK NUT, 3/8 - 16 .....eeeeiiiiiiiieeeiiriiiee et ee e 4
34 14390G4 PLASTIC LOCK NUT, 1/4 - 20 ... tieeeee ittt e e 4
35 19853G1 SQUARE CAP TUBE, 1" ... ittt e e 2
36
37
38 e SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 39 - 50)......ccccciiiiiiiiiiiiiine 1

71611G07 TAN
71611G05 OYSTER
71611G16 BROWN
71611G17 BLACK
71611G03 GREY
39 ool VINYL SEAT BOTTOM COVER .....cocoiiiiiiiiiieeie e 1
611137 GRAY
615646 OYSTER
615647 TAN
617893 BROWN
615648 BLACK
40 71603G02 FOAM PADDING (SEAT BOTTOM) ...cviiiiiiiiiieeie st 1
41 76411G01 SEAT BOTTOM (WOOD) ...eiiiieiiiiiiee ettt 1
42 71610G01 SEAT HINGE ... .t 2
43 00720G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ....coevviiiiiieeeeeeeee 6
44 17074G1 RUBBER PAD ...ttt 2




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
45 71012G01 VINYL TRIM (SEAT BOTTOM) ...cviiiiiiiiiiiiee it 1
46 23222G1 FLAT STAPLE ...t 110
47 23223G1 FLAT STAPLE ...ttt 36
48 71702G01 HIP RESTRAINT (DRIVER SIDE) .....ooiiiiiiiiiieirieeeee e 1
49 71701G01 HIP RESTRAINT (PASSENGER SIDE)......cccoiiiiiiiiiiiiiee e 1
50 71204G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...coeeiiiiiiieeiiiieeeeeiee e 8
51
52
53
54 617901 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 55 - 60) ........ccccvvvvneeen. 1
55 615721 FOOTREST HANDLE WELDMENT ....ottiiiiiiiiiiiiiiiire e 1
56 19859G1 SQUARE CAP TUBE, /4.t 2
57 610631 DECAL ..t 1
58 00427G8 HEX HEAD SCREW, 3/8 - 16 X 2.0 ...ciiuiiieiiiiiieee ettt 4
59 614221 FLAT WASHER, 3/8 ..ottt 8
60 11098G5 PLASTIC LOCK NUT, 3/8 = 16 ..cuveeeiiiie et 4
61
62
63
64 00664G7 LOCK WASHER ....ooiiiiiiiiiii e 4
65 00661G8 SCREW, 1/4 - 20 X Lottt ettt ettt 4

Page Q-5




SEATING

Notes:

Service Parts Manual Page Q-6



° STARTER / GENERATOR includes items 2 - 18

STARTER/GENERATOR MOUNTING

Page R-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2-18) ...cccoooviiiiiieeeieee 1
2 612029 NUT AMD L. 1
3 612030 LOCK WASHER ....ooiiiiiiiiiiiiii ettt 1
4 625716 PULLEY L.ttt et e e e e n e 1
5 612032 FRONT COVER ....oooiiiiiiiiiiiiii e 1
6 612033 BEARING ... 1
7 612034 RETAINING RING ....ooiiiiiiiiiii e 1
8 612035 K Y ettt 1
9 612036 ARMATURE ASSEMBLY ..., 1
10 612037 FRAME & FIELD ASSEMBLY ...t 1
11 612038 BRUSH LEAD & TERMINAL SERVICE PKG........ccvviiiiiiiiiiiiiieee, 1
12 612039 BRUSH SPRING ....ooiiiiiiiiiiiiie et 4
13 612040 BRUSH BOX ASSEMBLY ...ttt 1
14 612041 BRUSH 1 COVER ..o 3
15 612042 BRUSH 2 COVER ..ot 2
16 612043 WAVY WASHER .....cotiiiiiiiiiii e 1
17 612044 BEARING ..o 1
18 612045 REAR COVER .....oitiiiiiiiiii et 1
19
20
21
22 606235 HEX BOLT - M10 - 1.25 X 20....cciiiiiiiiiiiiiiecein et 2
23 606279 NUT, MI0 - 1,25 et r e e e e e e s 2
24 606261 BOLT, M8 = 1.25 X 20 ....uteteieiiieeeeeie ettt e e 3
25 602141 STARTER / GENERATOR BRACKET .....cuttiieiiiiiiie e 1
26 602145 TENSIONER BRACKET ...ttt 1
27 606261 BOLT, M8 = 1.25 X 20 ....tteteiiiiieie ettt 1
28 606256 BOLT, M10 - 1.25 X 25, e eiiiiiieiii ittt 1
29 606255 NUT, MI0 - 1.25.. e 1
30 606274 NUT, MI0 - 1.25 . e e 1
31 630587 STARTER / GENERATOR BELT ....ootiiiiiiiiiiie ettt 1

Page R-2




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 12064G6 PUSH NUT, 5/L6" ..ottt e e e e e 1
33 629763 TENSIONER BOLT ...ttt 1

Page R-3




STARTER AND GENERATOR

Notes:

Service Parts Manual Page R-4



@ - REAR VIEW MIRROR Includes Items 24 - 26

Front Top
Strut

REAR VIEW MIRROR

Front of Vehicle DETAILA

Page T-1



Front of Vehicle

o

DETAIL B

WEATHER ENCLOSURE

@ - WINDSHIELD SPLIT Includes Items 29 - 30

@ - WINDSHIELD SPLIT HARDWARE KIT Includes ltems 35 - 39

@ - WINDSHIELD FULL Includes ltems 32 - 33

@ - WINDSHIELD FULL HARDWARE KIT Includes Items 36 - 40

Page T-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 603120 TOP INSTALLATION KIT (INCLUDES ITEMS 2 - 7) c.evvieiiiiieeee e 1
2 602672 HDPE TOP, TAN L.t 1
3 602741 REAR STRUT, RH ...t 1
4 602743 REAR STRUT, LH ... 1
5 75125G01 FRONT STRUT .. 1
6 00653G1 FLAT WASHER 3/8 ...ttt 1
7 75480G01 TOP KIT, HARDWARE (INCLUDES ITEMS 8- 19) ...ccoiiiiiieiiiiiiiee e 1
8 19853G1 CAP TUBE. ..ot 2
9 00665G5 HEX HEAD BOLT, 3/8 - 16 X 1.75....cuiiiiiiiiiiieie et 4
10 00679G1 FLAT WASHER, 3/8 X.88 ....cciiiiiiiiiiiiiie et 18
11 00771G5 NYLON WASHER, 3/8......oeiiiiiiiiiiie et 4
12 00891G5 LOCK NUT, 3/8 - 16 ..eeeeeiiiie ettt 10
13 00879G1 FLAT WASHER, 3/8 ..ot 4
14 24647G1 SPACER SUNTOP, 1/4 THICK .....ootiiiiiiiiiieeiiiiieee e 2
15 00905G8 LOCK WASHER, 5/16 .....eoviiiiiiiiiii et 4
16 00440G2 HEX HEAD BOLT, 5/16 X 18 X 2 X 14 ..ccovviieiiiieee e 4
17
18 18716G1 ALUMINIUM SPACER ...ttt 2
19 00674G8 HEX HEAD BOLT, 3/8 - 16 X 5..eeeiiiiiiiiiie et 2
20
21
22
23 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) .....ccccveeiiiiiieeeeennen, 1
24 19496G1 REAR VIEW MIRROR .....oiiiiiiiiii e 1
25 19502G2 SUPPORT BRACKET ...ttt 1
26 19527G1 HEX HEAD BOLT, #8 - 32 X 5/8”" LG (STAINLESS STEEL) .......cccccceeee.. 1
27
28 71966G04 WINDSHIELD SPLIT KIT (INCLUDES ITEMS 29 - 30).....cccvvveiiiiieree e 1
29 617544 SPORT WINDSHIELD ..ottt 1
30 71956G04 WINDSHIELD SPLIT HARDWARE KIT (INCLUDES ITEMS 35 - 39) ...... 1
31 71966G03 WINDSHIELD FULL KIT (INCLUDES ITEMS 32 - 33)

Page T-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
32 7196G01 WINDSHIELD FULL ..o 1
33 71956G03 WINDSHIELD FULL HARDWARE KIT (INCLUDES ITEMS 36 - 40)

34
35 615661 SASH, 12" oottt 2
36 71956G03 SCREW, 1/4 20 X 1.75" ..o 2
37 71956G04 FLAT WASHER, 1/4 ... 2
38 71956G05 LOCK NUT, /4 = 20 ..o 2
39 71956G06 RUBBER GROMMET .....vvvoeeieeeeeeseess e eee e eeeeeeeeeeeeeseeesee 2
40 615662 SASH, 26" ... 2
41
42
43 624829 TOP ENCLOSURE, BLACK .......eveeteeeeeeeeeeeeeeeeeseeeseeesseeeseeeseessees s eesenenes *
44 | 624830 TOP ENCLOSURE, GRAY ....covviiveeeeeeeeeeeeeeeeeeeeeeeeeseeeseeeeeesee e seeene e *
45 624831 TOP ENCLOSURE, GREEN........ovviteeeteseeeeeeeeeeeeeseeeeeeseeseeee e *
46 624832 TOP ENCLOSURE, WHITE ......eoeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeseee e *
47 624833 TOP ENCLOSURE, TAN ...coveeeeeeeeoeeeeeeeeeseesee e eeeeeeeeeeeeeeseeesess s ss s s *
48
49
50
51
52 | 00440G2 HEX HEAD BOLT, 5/26 X 18 X 2 X L/ ......oveoeeeeeeeeeeeeeeeeeeeeeeseeeeeee s 2
53 | 00440G6 HEX HEAD BOLT, 5/16 = 18 X 2 3/4 ... 2
54
55 75048G04 SPACER, 1" .ot eeeeeeee e e e ee et e e e e 2
56 75048G02 SPACER ... oot 2
57 | 00559G8 FLAT WASHER, 5/16 ......voevoeeeeeeeeeeeeeeeeee e 4
58 00905G8 LOCK WASHER,SPRING TYPE, 5/16 ......vverveeeeeeeeeeeeseeeseeeseeseeeeseeeseesee 4

Page T-4




WEATHER PROTECTION

Notes:

Page T-5 Service Parts Manual



WEATHER PROTECTION

Notes:

Service Parts Manual Page T-6



@ BLACK WHEEL & STRYKER® 1 TIRE ASSEMBLY DRIVER SIDE Includes ltems 2, 4, 15
@ BLACK WHEEL & STRYKER® 1 TIRE ASSEMBLY PASSENGER SIDE Includes ltems 2, 4, 15
G POLISHED WHEEL & PATHFINDER TIRE® ASSEMBLY DRIVER SIDE Includes Items 19 - 21
@ POLISHED WHEEL & PATHFINDER TIRE® ASSEMBLY PASSENGER SIDE Items 19 - 21

@ POLISHED SPOKED WHEEL & TERRA TRAC TIRE ASSEMBLY Includes ltems 36 - 38

VALVE STEMS

@@/@

ORER
LUG NUTS WHEELS

o @

STYLE OF WHEEL & TIRES MAY DIFFER
FROM THOSE SHOWN

Page U-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1

2

3

4

5

6

7

8

9

10

11

12

13 28632G02 BLACK WHEEL & STRYKER® 1 TIRE ASSEMBLY DRIVER SIDE
(INCLUDES ITEMS 2, 4, 15)...tiiiie ittt AR

14 28631G02 BLACK WHEEL & STRYKER® 1 TIRE ASSEMBLY PASSENGER SIDE
(INCLUDES ITEMS 2, 4, 15)... ittt e e e e e e AR

15 28630G01 TIRE, 22 X 9-10 STRYKER L.t 1

16

17 604930 POLISHED WHEEL & PATHFINDER TIRE® ASSEMBLY DRIVER SIDE
(INCLUDES ITEM 19 - 21) .iiiiiiiiiii ettt AR

18 605228 POLISHED WHEEL & PATHFINDER TIRE® ASSEMBLY PASSENGER SIDE
(INCLUDES ITEM 19 - 21) oottt eaaaaa e AR

19 604927 POLISHED CAST ALUMINUM WHEEL ..., 1

20 604928 TIRE, 22 X 11 PATHFINDER TIRE® wrrreeersssssvseers st !

21 604915 VALVE STEM. ..ttt 1

22

23

24

25

26

27

28 611693 DIAMOND WHEEL & SPEEDRACER TIRE ASSY DRIVER SIDE ................ AR

Page U-2




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
29 611692 DIAMOND WHEEL & SPEEDRACER TIRE ASSY PASSENGER SIDE ....... AR
30
31 608910 DIAMOND WHEEL CAP ...t esee e AR
32
33 606925 DIAMOND LUG NUT, 1/2 = 20 ..o AR
34
35 608914 POLISHED SPOKED WHEEL & TERRA TRAC TIRE ASSEMBLY

(INCLUDES ITEMS 36 - 38) ....veoeveieeeeeoeeeeee oo se oo AR
36 606141 TERRA TRAC TIRE, 22 X 11 - 10....vooeeooveeeeeeeeeeee oo, 1
37 604915 CHROME VALVE STEM .....ovvoivoteeeieeeeeeeeeeeeeeeeeeeeeseeeeeeeee s es e 1
38 604927 POLISHED SPOKED WHEEL, 10 X 7...c.coveeveeeeeeeeeeeeeeeeeeseeeeeeeseeeeseesenes 1
39
40
41 604929 CHROME CENTER CAP ..ottt eeeeeeeeee s ee e AR
42
43 605310 CHROME LUG NUT, 1/2 = 20 ... AR
44 12091G2 SPINDLE CAP .....oovoeeeeeeeeeeeeeee oo 2
45 74175G01 DUST CAP .ottt 2

Page U-3




WHEELS AND TIRES

Notes:

Service Parts Manual Page U-4



WHEELS AND TIRES

Notes:

Page U-5 Service Parts Manual






CUSHMAN.

E-Z-GO Division of Textron Inc.,
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor, an authorized Branch,
Genuine E-Z-GO Parts & Accessories Department or at www.shopezgo.com.

1S0 9001 Copyrighted Material
1S0 14001 This manual may not be reproduced in whole or

in part without the express permission of
c“:’,,':ﬁ@,‘fixf"'ms E-Z-GO Division of Textron Inc.
Technical Communications Department




	SP_624959_FRONT COVER
	BLANK PAGE
	SP_624959_MODELS PAGE
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLE
	SHUTTLE 4X


	BATTERY PROLONGED STORAGE

	SP_624959_TOC
	SP_624959_HOW_TO_USE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_624959_ACCELERATOR_SEPT2011
	1 606990 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 39) 1
	2
	3 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) 1
	4 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) 1
	5 16409G1 OVAL RIVET, 3/16" X 7/16" LG 6
	6 27512G01 ACCELERATOR PEDAL PAD 1
	7 * ACCELERATOR PEDAL 1
	8 17838G1 NYLON BUSHING 1
	9 74432G01 PEDAL PIVOT PIN 1
	10 12064G6 PUSH NUT, 9/32" 1
	11 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	12 17255G1 TEFLON WASHER, 5/16" 1
	13 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	14
	15
	16 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	17 00532G4 NUT, 5/16 - 24 2
	18 72072G01 ACCELERATOR ROD 1
	19 17677G2 SPRING RETAINER, 3/8" 1
	20 73046G01 COMPRESSION SPRING 1
	21 17979G1 ACCELERATOR ROD BUSHING 1
	22 17677G1 SPRING RETAINER, 1/2" 1
	23
	24
	25 72716G01 MICRO SWITCH CAM 1
	26 00487G3 SETSCREW, 1/4 - 20 X 3/8" LG. 1
	27 15126G1 LOCK NUT, 5/16 - 24 1
	28 25853G03 PEDAL BOX AND COVER 1
	29 01051G01 SCREW, #8 - 16 X 1/2" LG. 4
	30 00684G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	31
	32 25861G01 MICRO SWITCH 1
	33 01050G01 SCREW, #4 - 20 X 5/8" LG 2
	34 72201G04 WIRE HARNESS (PEDAL BOX) 1
	35 17313G1 FLEX LOOM (BULK) AR
	36 17618G1 WIRE TIE 2
	37
	38 608608 ACCELERATOR CABLE 1
	39 70116G02 ACCELERATOR PEDAL BRACKET 1
	40 606283 GOVERNOR LEVER BUSHING 1
	41 606083 UPPER GOVERNOR BRACKET 1
	42 606005 LOWER GOVERNOR BRACKET 1
	43 606284 GOVERNOR ROD 1
	44 603890 GOVERNOR ROD GUARD 1
	45 450452 NUT, M6 - 1.0 1
	46 00715G2 BOLT, 5/16 - 18 X 4/5" LG 4
	47 606265 BOLT, M6 - 1 X 12 1
	48 606421 BOLT, M6 - 1 X 30 1
	49 606074 GOVERNER CABLE/DIRECTION SELECTOR BRACKET 1
	50 606256 BOLT M10 - 1.25 X 25 2
	51 72703G02 THROTTLE CABLE MOUNTING BRACKET 1
	52 26830G01 LOCK NUT, M8 X 1.25 MM 2
	53 606264 BOLT, M6 - 1 X 20 1
	54 606262 BOLT, M8 - 1 X 20 1
	55
	56
	57
	58
	59
	60
	61
	62
	63
	64 607035 GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66) 1
	65 606199 GOVERNOR COVER 1
	66 608527 LABEL (WARNING - GOVERNOR) 1
	67 00915G1 BONDED WASHER, 1/4" 2
	68 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 2
	69
	70
	71 17618G1 WIRE TIE 2
	72
	73 612487 PEDAL GUARD 1
	74 00414G6 BOLT 1/4 - 20 X 3/4" LG 4
	75 01110G01 FLAT WASHER, 1/4" (STAINLESS STEEL) 4
	76 00654G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4

	SP_624959_AIRFILTER_SEPT2011_GAS
	1 606272 SPLIT WASHER, 8 MM 2
	2 11391G1 HOSE CLAMP, 1.31 1
	3 606261 HEX HEAD BOLT M8 - 25 X 20 2
	4 11391G7 HOSE CLAMP, 1.56 1
	5 607950 AIR FILTER HOSE 1
	6 614852 AIR CLEANER ASSEMBLY (INCLUDES ITEMS 7 - 11) 1
	7 28462G01 DUST EJECTOR VALVE 1
	8 72604G01 AIR CLEANER CLIP 2
	9 72599G01 AIR CLEANER COVER 1
	10 28463G01 AIR FILTER ELEMENT 1
	11 615390 AIR CLEANER 1

	SP_624959_C-BODY_SEP2011
	1 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	2 27169G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	3
	4 601781 PICTOGRAM SAFETY LABEL 1
	5 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	6 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	7 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	8
	9 613036GXXX COWL (SEE COLOR CODES IN "HOW TO USE" SECTION) 1
	10 71413G01 SPLASH PANEL 1
	11 71101G02 COWL SUPPORT BRACKET 1
	12 71102G02 BOLT, 1/4 - 20 X 1/2" LG 3
	13 71055G01 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) 1
	14 71115G01 VINYL TRIM 2
	15 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	16 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	17
	18 35968G01 LABEL (TEE HOLDER COVER) 1
	19 617643 COWL GRILL COVER 1
	20 71597G01 SELF THREADING NUT, DIA 0.394" 2
	21 619387 CUSHMAN SHUTTLE 4X DECAL 1
	22
	23
	24 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 7
	25
	26 619135 CUSHMAN NAME PLATE 1
	27
	28 614378 FENDER FLARE (DRIVER SIDE) 1
	29 613274 FENDER FLARE (PASSENGER SIDE) 1
	30 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 14
	31
	32 70662-G01 UPPER FLOORPAN (FRAME MOUNTED STEERING) 1
	33 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	34
	35 70451G01 LOWER FLOORPAN 1
	36 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	37 70452G01 ACCESS COVER 1
	38 617620 3 BAR CHROME BRUSH GUARD 1
	39 00440G6 CAP HEAD SCREW, 5/16 - 18 X 2 3/4 2
	40 75048G02 SPACER 2
	41 00570G2 FLAT WASHER, 5/16" 2
	42 00905G8 LOCK WASHER, 5/16" 4
	43 00440G2 SCREW, 5/16 - 18 X 2 1/4" 4
	44 75048G04 SPACER, 1" 2
	45 00559G8 FLAT WASHER, 5/16" 4
	46
	47 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 48 - 53) 1
	48 74523G01 FRONT BASKET 1
	49 74522G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	50 74522G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	51 00725G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) 4
	52 00891G1 LOCK NUT, 3/8 - 16 4
	53 71931G01 LABEL, FRONT BASKET (WARNING) 1
	54 74365G01 GUN HOLDER, FLOOR MOUNT 1
	55 70995G02 FLOORMAT WITH HORN HOLES (1/8") 1
	56 605694 SEAT FRAME 1
	57 00715G2 BOLT, 5/16 - 18 X 4/5" LG 2
	58 23726G2 SPACER, 0.25" 2
	59
	60
	61 15058G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	62 618356 ROCKER PANEL, STEEL (DRIVER SIDE) 1
	63 618357 ROCKER PANEL, STEEL (PASSENGER SIDE) 1
	64
	65
	66 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	67 23726G4 SPACER, 5/16" 4
	68 14390G04 LOCK NUT, 1/4 - 20 (PLASTIC INSERT) 4
	69 70244G03 SPLASH PANEL 2
	70
	71 600496 BATTERY TRAY 1
	72 00715G2 BOLT, 5/16 - 18 X 4/5" LG 8
	73 71551G01 FENDER LINER, EXTENDED (PASSENGER SIDE) 1
	74 71552G01 FENDER LINER, EXTENDED (DRIVER SIDE) 1
	75 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	76 14601G17 RIVET, 0.575 X 0.187 X 0.625 2
	77 00789G2 TRUSS HEAD PHILIPS SCREW, #10-24X1.25 2
	78 14390G10 LOCK NUT, #10-24 2
	79
	80 71912G4XX REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 81, 82) (SEE COLOR CODES IN "HOW TO USE" SECTION) 1
	81 71318G01 BAGWELL LINER 1
	82 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	83
	84 71320G01 ACCESS PANEL 1
	85 01107G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 5
	86 71364G02 "J" CLIP 1
	87 10570G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	88 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	89 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	90 71609G01 SEAT HINGE PLATE 2
	91 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	92 00571G2 FLAT WASHER, 5/16" 2
	93 71451G02 NOTCHED REAR BUMPER 1
	94 71398G01 BOLT, 1/4 - 20 X 1 1/4" LG 2
	95 71455G01 BUMPER PLUG 4
	96 71102G03 BOLT, 1/4 - 20 x 11/16" LG 2
	97 71554G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	98
	99 613273 FRONT FASCIA 1
	100 70725G02 FRONT SHIELD BRACE 2
	101 16469G1 FENDER WASHER, 1/4" 2
	102 01038G01 HEX HEAD SWAGE FORM SCREW, 1/4 - 20 X 0.7" LG 4
	103 15058G1 ALUMINUM RIVET 2
	104 618653 FASCIA BRACKET 1
	105 14390G4 NUT, 1/4 - 20 2
	106 300646 SCREW, 1/4 - 20 X 3/4 2
	107
	108 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	109 71154G01 DEFLECTOR (DRIVER SIDE) 1
	110 00614G5 SCREW, #8 - 18 X 5/8" LG 4
	111
	112 71048G01 BOX COOLER AND BRACKET (INCLUDES HARDWARE) 1
	113 75344G01 BOX COOLER AND BRACKET (INCLUDES HARDWARE) 1
	114 75109G04 ASH TRAY KIT (INCLUDES ITEMS 115 - 118) 1
	115 27731G01 ASH TRAY 1
	116 27736G01 GASKET 1
	117 75108G02 BRACKET 1
	118 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	119 75372G08 PINSTRING TAPE (SILVER) 1
	120 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	121 70135G01 PEDAL PIVOT COVER 1
	122 603728 PINSTRIPING TAPE (PEWTER) 1
	123 75372G04 PINSTRIPING TAPE (BLACK) 1

	SP_624959_BRAKES_SEPT2011_GAS
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 1
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11 12416G2 NYLON WIRE TIE 3
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 18 - 27) 1
	18 00532G4 HEX NUT 5/16 - 24 2
	19 00963G01 HEX SPHERICAL NUT 5/8 - 24 1
	20 28082G01 EQUALIZER BRACKET 1
	21 15121G1 FLAT WASHER, 3/8" 2
	22 17979G1 ACCELERATOR ROD BUSHING 1
	23 23061G2 TUBE 1
	24 23463G1 COMPRESSION SPRING 1
	25 27330G01 BRAKE YOKE 1
	26 11098G9 LOCK NUT, 5/16 - 24 1
	27 612557 COMPENSATOR LINK ROD 1
	28 01111G01 RETAINING RING, S.S. 4
	29 28083G01 BRAKE COMPENSATOR BUMPER 2
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33 607167 BRAKE CABLE (PASSENGER SIDE) 1
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SET SCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1" 1
	44 70968G03 BRAKE CABLE (DRIVER SIDE) 1
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY(INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 70611G02 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645G2 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 FLAT WASHER, #10 2
	73 00559G3 FLAT WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 00642G8 FLAT WASHER - 5/16" 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 2
	81
	82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, 3/4 - 16 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 607033 SPINDLE CAP 2
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	SP_624959_CARB_SEPT2011_GAS
	1 607955 CARBURETOR (INCLUDES ITEMS 3 - 22) 1
	2
	3 607956 MAIN JET (#106) 1
	4 607957 PILOT JET (#52) 1
	5 603585 PLUG 1
	6
	7 603586 NEEDLE VALVE 1
	8 603587 FLOAT 1
	9 603588 FLOAT PIN 1
	10 603589 FLOAT BOWL GASKET 1
	11 603590 FLOAT CHAMBER 1
	12 603592 BOWL SCREW 1
	13 603591 BOWL GASKET 1
	14 603583 CHOKE BRACKET 1
	15 603598 BREATHER TUBE 1
	16 603596 CLAMP, INTAKE TUBE 1
	17 603597 CLAMP CYLINDER HEAD TUBE 1
	18 603594 INTAKE TUBE 1
	19 603593 CHOKE GASKET 2
	20 603595 NUT, M6 X 1.0 2
	21 608023 THROTTLE ROD ATTACHMENT BUSHING 1
	22 603584 STUD BOLT 2
	23 607684 MAIN JET (#102) (FOR ELEVATIONS OF 6000 FT - 10000 FT) 1
	24 607983 MAIN JET (#104) (FOR ELEVATIONS OF 3000 FT - 6000 FT) 1
	25 605868 CHOKE CABLE (SWB) 1
	26 00568G4 LOCK WASHER, 9/16" 1
	27 00545G4 JAM NUT, 9/16 - 18 1
	28 72155G01 RETAINER 1
	29 72154G01 CHOKE CABLE ADAPTER 1

	SP_624959_CLUTCH_SEP2011
	1 623948 PRIMARY TEAM CLUTCH (Includes items 2 - 10) 1
	2 619333 PRIMARY STARTER PULLY, 195 - SVC 1
	3 619334 STATIONARY ASSEMBLY 1
	4 619335 MOVEABLE PRIMARY ASSEMBLY 1
	5 624112 SHIFT ROLLER ASSEMBLY 6
	6 619337 SHIM, 39.5 X 31.75 1
	7 619338 PRIMARY SPIDER ASSEMBLY 1
	8 619339 PRIMARY DUST COVER ASSEMBLY 1
	9
	10 619332 BOLT, 1/4 - 20 X.75 7
	11 618630 DRIVE BELT 1
	12 623949 SECONDARY TEAM CLUTCH (Includes items 13 - 20) 1
	13 * SECONDARY STATIONARY, 9.5 1
	14 * MOVEABLE SECONDARY, 9.5 1
	15 619327 INNER RETAINER SPRING 1
	16 624111 COMPRESSION SPRING, 2.70 OD 1
	17 619329 OUTER SPRING RETAINER 1
	18 619330 RETAINER RING 1
	19 619331 THRUST WASHER, 1.530 x 1.830 x 1 1
	20
	21 606239 CONICAL WASHER, M12 2
	22 00566G3 SPRING TYPE LOCK WASHER 2
	23 606245 HEX BOLT, M12 - 1.25 X 160 1
	24 606243 HEX BOLT, M12 - 1.25 X 120 1
	25 606230 CLUTCH WASHER 1
	26 605950 CLUTCH BELT SHIELD 1

	SP_624959_DIRECTIONSELECTOR_SEPT2011
	1 603416 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 34) 1
	2 606077 DIRECTION SELECTOR BRACKET 1
	3 70233G01 DIRECTION SELECTOR SHAFT 1
	4 603700 DIRECTION SELECTOR CAM 1
	5 14390G1 LOCK NUT, 3/8 - 24 1
	6 25664G2 BUSHING 1
	7
	8 72724G01 NEUTRAL LOCK PIN 1
	9 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	10 72729G01 NEUTRAL LOCK LATCH 1
	11 00734G2 LOCK NUT, 1/4 - 28 1
	12 28574G01 EXTENSION SPRING 1
	13 72732G01 BALL STUD, 1/4" 1
	14 00734G5 LOCK NUT, #10 - 32 1
	15
	16
	17 72736G01 MICRO SWITCH 1
	18 01062G01 SCREW, #4 - 40 X 1" LG 2
	19 00559G1 FLAT WASHER, #4 2
	20 00565G1 LOCK WASHER, #4 2
	21 00526G2 NUT, #4 - 40 2
	22
	23
	24
	25
	26
	27
	28
	29 603615 SHIFTER CABLE 1
	30 25727G01 CUP WASHER, 1/4" 4
	31 72735G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	32 74455G01 SHIFTER ARM WITH BUSHING 1
	33 00734G5 LOCK NUT, #10 - 32 1
	34 22754G4 BUSHING, FLIP LOK, .250 1
	35
	36 70227G01 SCREW, 1/4 - 20 X 7/8" LG 2
	37 11027G2 LOCK NUT, 1/4 - 20 2
	38
	39
	40 26830G01 LOCK NUT, M8 X 1.25 MM 1
	41
	42
	43 71205G01 DIRECTION SELECTOR HANDLE 1
	44 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	45 606421 HEX BOLT M6 - 1 X 30 1
	46 450452 NUT M6 1.00 1
	47 17618G1 WIRE TIE (NOT SHOWN) 1
	48 01072G01 CABLE CLIP 2
	49
	50 73290G03 REVERSE WARNING BUZZER 1
	51 01063G01 SCREW, #6 - 32 X 3/8" LG 2
	52 25978G345 18 GA WIRE (RED 7")(NOT SHOWN) 1

	SP_624959_ELECTRICAL_SEPT2011_GAS
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G1 TERMINAL COVER 3
	3
	4
	5 *** BATTERY, 12V 1
	6 * BOLT, 5/16 - 18 X 1 1/4" LG 2
	7 * LOCK WASHER, 5/16" (SILICON BRONZE) 2
	8 * NUT, 5/16 - 18 (SILICON BRONZE) 2
	9 611496 BATTERY WELDMENT TRAY 1
	10 72101G02 BATTERY HOLD DOWN 1
	11 00438G6 BOLT, 5/16 - 18 X 3/4" LG 3
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00571G2 FLAT WASHER, 5/16" (STAINLESS STEEL) 1
	14 73290G03 CONTINUOUS TONE POTTED BUZZER (NOT SHOWN) 1
	15
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 BOLT, 5/16 - 18 X 3/4" LG 2
	19 11027G1 LOCK NUT, 5/16 - 18 2
	20 26676G01 FLANGED BOLT 1
	21
	22
	23 25972G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	24 605560 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED ) AR
	26 73049G01 COVER FNR 1
	27 16469G1 FLAT WASHER, 1/4" 1
	28 00114G6 SCREW, 1/4 - 14 X 3/4" LG 1
	29
	30
	31 605563 ELECTRIC PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) 1
	32 73057G01 ELECTRICAL BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 00415G4 BOLT, 1/4 - 20 X 1 1/4" LG 1
	35 11027G2 LOCK NUT, 1/4 - 20 1
	36 25972G33 WIRE ASSEMBLY 6 GA 1
	37 603282 RELAY 1
	38 00661G08 HEX HEAD SCREW 1
	39 612813 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16" 2
	43 * NUT, 5/16 - 24 2
	44
	45
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47
	48 73446G01 FASTON TAB, 90° 2
	49 25978G56 18 GA WIRE (BLACK 5 3/4") 1
	50
	51 22674G1 FUSE BLOCK 1
	52 01041G01 RIVET, 1/8" X 13/16" LG 2
	53 18392G1 15 AMP FUSE 3
	54 25972G33 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56
	57 32860G1 HORN 1
	58 00414G5 BOLT, 1/4 - 20 x 5/8" LG 1
	59 0111G01 FLAT WASHER, 1/4" (STAINLESS STEEL) 1
	60 14390G4 LOCK NUT, 1/4 - 20 1
	61
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	67
	68 614497 RIGHT HEAD LIGHT ASSEMBLY 1
	69 614501 LEFT HEADLIGHT ASSEMBLY 1
	70 71597G01 SEL F THREADING NUT 8
	71
	72 618556 LED HEADLIGHT W/O TURN SIGNAL (RH ASSEMBLY) 1
	73 618555 LED HEADLIGHT W/O TURN SIGNAL (LH ASSEMBLY) 1
	74
	75
	76
	77
	78 20965G3 STEERING COVER COLUMN 1
	79 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	80 31539G1 NYLON CLAMP 1
	81
	82
	83
	84
	85
	86
	87 622712 TURN SIGNAL KIT (INCLUDES ITEMS 89 - 95) 1
	88 21640G1 FLASHER UNIT 1
	89 17618G1 NYLON CLAMP 2
	90 20965G3 STEERING COLUMN COVER 1
	91 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	92 619102 TURN SIGNAL ASSEMBLY BULB 2
	93 32307G3 FLEX ZIP LOOM 1
	94 17618G1 WIRE TIE (NOT SHOWN) 2
	95 20965G3 STEERING COLUMN COVER 1
	96
	97
	98
	99 33639G01 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	100 00568G6 LOCK WASHER, 3/4" 1
	101 17137G1 FACE NUT, 3/4 - 20 1
	102
	103 605639 WIRE HARNESS (KEY SWITCH) 1
	104 33639G02 IGNITION SWITCH (WITH LIGHTS, GROUP KEYED) 1
	105 33639G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUAL KEYED) 1
	106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	107 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	108 21553G1 FUEL GAUGE 1
	109 23474G1 INDICATOR LIGHT 1
	110
	111 25978G122 18 GA WIRE (RED 6") 1
	112
	113
	114 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	115 74693G01 CONSOLE INSERT ASSEMBLY W/PLUG (INCLUDES ITEMS 116 - 119) 1
	116 73522G03 CONSOLE INSERT PLATE 1
	117 35966G03 LABEL (CONSOLE INSERT PLATE) 1
	118 71078G01 POWER OUTLET (12 VOLT) 1
	119 14601G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) 2
	120 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	121 71081G01 WIRE HARNESS (POWER OUTLET) 1
	122
	123 607284 HOUR METER KIT (FACTORY) (INCLUDES ITEMS 125 - 127) 1
	124 607285 HOUR METER KIT (FIELD) (INCLUDES ITEMS 125 - 127) 1
	125 617074 HOUR METER 1
	126 603721 HOUR METER BRACKET 1
	127 606254 WIRE HARNESS (HOUR METER) 1
	128
	129
	130 74371G01 BEZEL (DRIVER SIDE) 1
	131 74371G02 BEZEL (PASSENGER SIDE) 1
	132 71364G02 ’J’ CLIP 8
	133 71425G01 COUNTERSUNK SCREW, #8 8
	134 22288G1 BRAKE/TAILLIGHT LAMP 2
	135 14601G11 ALUMINIUM RIVET, 3/16’ X 9/16’ LG 4
	136 00513G4 SCREW ST 8 - 18 X 1 1/2" 4

	SP_624959_ENGINE AND MUFFLER_SEPT2011
	1 607154 ENGINE, GAS, 13HP, NON-GOLF (INCLUDES ITEMS 3 - 7) 1
	2
	3 606391 DIP STICK 1
	4 607454 OIL FILTER 1
	5 607462 SPARK PLUG (BPR2ES) 1
	6 603557 OIL DRAIN PLUG 1
	7 603562 ’O’ RING, 16MM 1
	8
	9 612266 MUFFLER 1
	10 606982 EXHAUST PIPE 1
	11 606272 SPLIT WASHER, 8MM 4
	12 606267 NUT, M8 X 1.25 4
	13 606279 NUT, M10 - 1.25 1
	14 606256 BOLT, M10 - 1.25 X 25 3
	15 602330 BOLT, M8 - 1.25 X 30 2
	16 603599 EXHAUST GASKET 2

	SP_624959_ENGINE MOUNTING_SEPT2011
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 BOLT, M10 - 1.25 X 25 10
	4 606279 NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6
	7
	8 606259 BOLT, M10 - 1, 0.25 X 45 4
	9 603823 FLAT WASHER, M10 4
	10 606279 NUT, M10 - 1.25 4
	11 608020 BOLT, M10 - 1.25 X 34 4
	12 606246 FLAT HEAD TORX SCREW, M8 - 1.25 X 2MM 4
	13 602146 DIFFERENTIAL PLATE 1
	14
	15
	16 605542 FRONT MOUNT BRACKET 1
	17 72016G01 TUBE SPACER 2
	18 00428G8 HEX HEAD SCREW, 3/8 - 16 X 3" 2
	19 11098G5 LOCK NUT, 3/8 - 16 2
	20 70269G02 CROSSMEMBER BRACE 1
	21 00438G7 HEX HEAD SCREW, 5/16 - 18 X 7/8" 2
	22 00559G8 FLAT WASHER, 5/16 2
	23 01109G01 LOCK NUT, 5/16 - 18 2
	24 00643G1 FLAT WASHER, 3/8 2

	SP_624959_FRONTSUSP_AND_STEERING_SEPT2011
	1 606989 FRONT AXLE 1
	2 70930G01 SPINDLE HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 3 - 9) 1
	3 70802G01 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	4 25146G1 GREASE SEAL 1
	5 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	6 35886G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 7) 1
	7 19862G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	8 12093G1 CASTELLATED NUT, 1 - 14 1
	9 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	10 70931G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 4 - 9, 11) 1
	11 70803G01 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	12 00407G6 BOLT, 1/2 - 13 X 6" LG 2
	13 00560G3 FLAT WASHER, 1/2" 4
	14 70745G01 KING PIN TUBE 2
	15 70754G01 THRUST WASHER, 1" (STAINLESS STEEL) 2
	16 14390G6 LOCK NUT, 1/2 - 13 2
	17 76419G01 SHOCK ABSORBER 2
	18 10435G1 SHOCK ABSORBER WASHER 8
	19 10194G1 RUBBER BUSHING 8
	20 00532G6 HEX NUT, 3/8 - 24 4
	21
	22 70163G03 SPRING PLATE 4
	23 00734G1 LOCK NUT, 7/16 - 14 12
	24 00463G11 BOLT, 7/16 - 14 X 1 3/4" LG 12
	25 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 26 - 37) 1
	26 * STEERING BOX INSTALLATION TAG 1
	27 70694G01 RACK EXTENSION 1
	28 01054G01 JAM NUT, 1/2 - 20 1
	29 70961G01 RACK BOOT 1
	30 12416G2 WIRE TIE (NOT SHOWN) 1
	31 11391G8 CLAMP, 1 13/16 - 2 3/8" 1
	32 70638G01 PINION SEAL 1
	33 70695G01 RACK BALL JOINT (INCLUDES ITEMS 34 -37) 1
	34 50641G1 RUBBER BOOT 1
	35 50209G2 CASTELLATED NUT, 7/16 - 20 1
	36 10387G2 GREASE FITTING, STRAIGHT 1
	37 10389G3 COTTER PIN, 3/32" X 1" LG 1
	38 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG 3
	39 10044G01 VINYL CAP 2
	40 70667G02 STEERING HOUSING SPACER 3
	41 31539G1 NYLON CLAMP (NOT SHOWN) 4
	42 70509G01 SHOCK ABSORBER BOOT 2
	43 00560G2 FLAT WASHER, 7/16" 6
	44 00734G1 LOCK NUT, 7/16 - 14 17
	45 70607G01 STEERING SHAFT 1
	46 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 47,48 & 69) 1
	47 70610G03 STEERING COLUMN 1
	48 28569G01 STEERING COLUMN BUSHING 1
	49 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 50, 51) 1
	50 01055G01 BOLT, M8 X 1.25 - 05 1
	51 00565G8 LOCK WASHER, 5/16" 1
	52 70751G01 RETAINING RING (INTERNAL) 1
	53 70888G01 RETAINING RING (EXTERNAL) 1
	54 15112G1 BALL BEARING 1
	55 70887G01 WAVE WASHER 1
	56
	57
	58 14390G2 LOCK NUT, 5/8 - 18 1
	59 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 60 - 64) 1
	60 70897G02 THREADED ROD (24" LG) 1
	61 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	62 01069G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	63 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	64 01069G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	65 00734G1 LOCK NUT, 7/16 - 14 6
	66 602979 STEERING WHEEL 1
	67 01006G01 TAPTITE SCREW, 3/8 - 16 X 1.25 4
	68 00879 G1 LOCK WASHER, 3/8" 4
	69 01022G01 SCREW #6 - 20 x 5/16" LG 1
	70 70648G01 FLANGED BEARING 1
	71 70749G01 BEARING 1
	72 605642 STEERING RACK COVER 1
	73 15058G1 RIVET, 3/16 X 7/16 X 5/8 2
	74 71147G01 STEERING WHEEL COVER 1
	75 70990G03 FRONT LEAF SPRING 2
	76

	SP_624959_FUELSYSTEM_SEPT2011_GAS
	1 620181 CARB FUEL TANK ASSEMBLY (Use with sending unit) (Includes items 4 - 14) 1
	2
	3
	4 70988G01 SIPHON TUBE GROMMET 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 617886 EPA FUEL TANK LABEL 1
	8 606067 ROLLOVER VALVE 1
	9 617885 FUEL TANK CAP (RATCHET) 1
	10 607479 FUEL TANK (W/SWITCH) (Includes item 11) 1
	11 618669 FUEL TANK, W/ SENDER UNIT 1
	12 72229G01 FUEL TANK ADAPTER 1
	13 72230G01 FLAT HEAD MACHINE SCREW, #6 - 32 X 0.50" LG 2
	14 20048G2 FUEL LEVEL SENDER 1
	15 607546 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 17.00 LONG 1
	16 606966 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 34.00 LONG 1
	17
	18 32372G6 BLACK TRIM, 6.25 LONG 1
	19 17618G1 NYLON CLAMP 2
	20
	21
	22 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	23 00559G8 FLAT WASHER, 5/16 4
	24 11098G6 LOCK NUT, 5/16 - 18 3
	25 70483G01 SPACER BOLT, 5/16 - 18 1
	26 615346 HOSE REDUCER-ID 1/4 X 3/16 1
	27 611181 FUEL SHUT-OFF VALVE 1
	28 18292G1 HOSE CLAMP,.50 DIAMETER 7
	29 615350 FUEL SYSTEM HOSE 2.00" 3
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 8.OO LONG 1
	32
	33
	34 11391G4 HOSE CLAMP, .25 - .63 DIA 2
	35 604597 CARB FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 26.OO LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75 2
	39
	40 606310 CARBON CANISTER MOUNTING BRACKET 1
	41 10570G11 RIVET, 3/16 DIA X .70 2
	42
	43
	44 606071 CARBON CANISTER 1

	SP_624959_REARAXLE_SEPT2011_GAS
	1 605891 REAR AXLE (INCLUDES ITEMS 2 - 16) 1
	2 26770G01 OIL DRAIN PLUG 2
	3 26771G01 GASKET 2
	4
	5
	6
	7 72259G01 OIL SEAL 28 X 47 X 9 3
	8 26823G01 FLANGE BOLT M8 X 1.25 X 100 10
	9 72260G01 FLANGE BOLT M10 X 1.5 X 23 10
	10 607940 AXLE TUBE (PASSENGER SIDE) 1
	11 607939 AXLE TUBE (DRIVER SIDE) 1
	12 607988 AXLE SHAFT (PASSENGER SIDE) 1
	13 607987 AXLE SHAFT (DRIVER SIDE) 1
	14 26811G01 BALL BEARING 2
	15 26814G01 SNAP RING 2
	16 606403 SLOTTED NUT, M22 X 1.5 2
	17 617488 REAR AXLE 1

	SP_624959_REARSUSPENSION_SEPT2011GAS
	1 605721 HEAVY DUTY LEAF SPRING 2
	2 605955 BRACKET, AXLE HIGH 2
	3 605977 SPRING PLATE 2
	4
	5 32195G3 ‘U’ BOLT, 3/8 - 16 X 2" X 2 1/8" LG 4
	6 00643G1 FLAT WASHER, 3/8" 10
	7 11098G5 LOCK NUT, 3/8 - 16 12
	8
	9 605445 FLANGED BUSHING 2
	10 00665G9 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG 6
	11 12262G1 LOCK NUT, 3/8 - 16 2
	12
	13 70291G01 FLANGED BUSHING 8
	14 70289G02 SPLIT STEEL SPACER 4
	15
	16 70290G02 SHACKLE PLATE 4
	17
	18
	19 70248G01 SHOCK ABSORBER 2
	20 10435G1 SHOCK ABSORBER WASHER 8
	21 10194G1 RUBBER BUSHING 8
	22 00532G6 HEX NUT, 3/8 - 24 4
	23 10044G01 VINYL CAP 2

	SP_624959_SEATING_SEP2011
	1 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 10) 1 71751G03 OYSTER 71751G04 TAN 71751G07 BLACK 71751G06 BROWN 7175101 GREY
	2 71753GXX VINYL SEAT BACK COVER 1 71753 G02 GRAY 71753 G03 OYSTER 71753 G04 TAN 71753 G06 BROWN 71753 G07 BLACK
	3 71752G01 SEAT BACK REAR COVER 1
	4 71754G01 FOAM PADDING 1
	5
	6 23222G01 FLAT STAPLE 95
	7 76414G01 SEAT BACK (WOOD) 1
	8 01107G01 PAN HEAD SCREW, #8 4
	9 615730 SEAT BACK SUPPORT 2
	10 71204G01 SCREW, 1/4 - 20 8
	11
	12 *** FLIP FLOP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 13 - 17) 1 621027 TAN 621026 OYSTER 617897 BROWN 617895 GREY
	13 *** VINYL SEAT BOTTOM COVER 1 611137 GRAY 615646 OYSTER 615647 TAN 617893 BROWN 615648 BLACK
	14 617137 DECK BOARD ASSEMBLY 1
	15 16705G1 STAINLESS SCREW 5
	16 617402 SEAT STRAP 1
	17 00559G7 FLAT WASHER, 1/4" 1
	18
	19
	20 615712 SEAT FRAME WELDMENT 1
	21 615714 FOOTREST WELDMENT 1
	22 615729 ARMREST, REAR SEAT 2
	23 615713 SEAT FRAME SUPPORT 2
	24 615728 FOOTREST BRACKET, PASSENGER SIDE 1
	25 615727 FOOTREST BRACKET, DRIVER SIDE 1
	26 01006G01 HEX HEAD SCREW, 3/8 X 1.25 4
	27 00427G4 HEX HEAD SCREW, 3/8 - 16 X 1.5 16
	28 00429G2 HEX HEAD SCREW, 3/8 - 16 X 3.25 2
	29 16705G9 SCREW SS, 1/4 - 20 X 1.25 4
	30 614221 FLAT WASHER, 318 32
	31 01110G01 FLAT WASHER, 1/4 4
	32 11098G5 PLASTIC LOCK NUT, 3/8 - 16 14
	33 11027G5 FLANGED LOCK NUT, 3/8 - 16 4
	34 14390G4 PLASTIC LOCK NUT, 1/4 - 20 4
	35 19853G1 SQUARE CAP TUBE, 1" 2
	36
	37
	38 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 39 - 50) 1 71611G07 TAN 71611G05 OYSTER 71611G16 BROWN 71611G17 BLACK 71611G03 GREY
	39 *** VINYL SEAT BOTTOM COVER 1 611137 GRAY 615646 OYSTER 615647 TAN 617893 BROWN 615648 BLACK
	40 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	41 76411G01 SEAT BOTTOM (WOOD) 1
	42 71610G01 SEAT HINGE 2
	43 00720G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 6
	44 17074G1 RUBBER PAD 2
	45 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	46 23222G1 FLAT STAPLE 110
	47 23223G1 FLAT STAPLE 36
	48 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	49 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	50 71204G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	51
	52
	53
	54 617901 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 55 - 60) 1
	55 615721 FOOTREST HANDLE WELDMENT 1
	56 19859G1 SQUARE CAP TUBE, 3/4” 2
	57 610631 DECAL 1
	58 00427G8 HEX HEAD SCREW, 3/8 - 16 X 2.0 4
	59 614221 FLAT WASHER, 3/8 8
	60 11098G5 PLASTIC LOCK NUT, 3/8 - 16 4
	61
	62
	63
	64 00664G7 LOCK WASHER 4
	65 00661G8 SCREW, 1/4 - 20 X 1 4

	SP_624959_STARTER_SEPT2011
	1 617120 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 NUT AMD 1
	3 612030 LOCK WASHER 1
	4 617172 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL SERVICE PKG 1
	12 612039 BRUSH SPRING 1
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 2
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 HEX BOLT - M10 - 1.25 X 20 2
	23 606279 NUT, M10 - 1.25 2
	24 606261 BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 BOLT, M8 - 1.25 X 20 1
	28 606256 BOLT, M10 - 1.25 X 25 1
	29 606255 NUT, M10 - 1.25 1
	30 606274 NUT, M10 - 1.25 1
	31 26414G01 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 606236 TENSIONER BOLT 1

	SP_624959_WEATHERPROTECTION_SEPT2011
	1 603120 TOP INSTALLATION KIT (INCLUDES ITEMS 2 - 7) 1
	2 602672 HDPE TOP, TAN 1
	3 602741 REAR STRUT, RH 1
	4 602743 REAR STRUT, LH 1
	5 75125G01 FRONT STRUT 1
	6 00653G1 FLAT WASHER 3/8 1
	7 75480G01 TOP KIT, HARDWARE (INCLUDES ITEMS 8 - 19) 1
	8 19853G1 CAP TUBE 2
	9 00665G5 SCREW 3/8 - 16 X 1.75 4
	10 00679G1 FLAT WASHER 3/8 X .88 18
	11 00771G5 NYLON WASHER 3/8 4
	12 00891G5 LOCK NUT 3/8 - 16 10
	13 00879G1 FLAT WASHER 3/8 4
	14 24647G1 SPACER SUNTOP 1/4 THICK 2
	15 00905G8 LOCK WASHER, 5/16 4
	16 00440G2 SCREW CAP 4
	17
	18 18716G1 ALUMINIUM SPACER 2
	19 00674G8 SCREW 3/8 - 16 X 5 2
	20
	21
	22
	23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) 1
	24 19496-G1 REAR VIEW MIRROR 1
	25 19502-G2 SUPPORT BRACKET 1
	26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	27
	28 71966G04 WINDSHIELD SPLIT KIT (INCLUDES ITEMS 29 - 30) 1
	29 71961P01 SPLIT WINDSHIELD 1
	30 71956P04 WINDSHIELD SPLIT HARDWARE KIT (INCLUDES ITEMS 35 - 39) 1
	31 71966G03 WINDSHIELD FULL KIT (INCLUDES ITEMS 32 - 33)
	32 71960P01 WINDSHIELD FULL 1
	33 71956P03 WINDSHIELD FULL HARDWARE KIT (INCLUDES ITEMS 36 - 40)
	34
	35 615661 WINDSHIELD 12" 2
	36 71956P03 SCREW 1/4 -20 X 1.75" 2
	37 71956P04 FLAT WASHER 1/4 2
	38 71956P05 LOCK NUT 1/4 - 20 2
	39 71956P06 RUBBER GROMMET 2
	40 615662 WINDSHIELD 26" 2
	41
	42
	43 624829 TOP ENCLOSURE, BLACK *
	44 624830 TOP ENCLOSURE, GRAY *
	45 624831 TOP ENCLOSURE, GREEN *
	46 624832 TOP ENCLOSURE, WHITE *
	47 624833 TOP ENCLOSURE, TAN *
	48
	49
	50
	51
	52 00440G2 HEX HEAD SCREW, 5/16 X 18 X 2 X 1/4 2
	53 00440G6 HEX HEAD SCREW, 5/16 - 18 X 2 3/4 2
	54 00570G2 FLAT WASHER, 5/16 4
	55 75048G04 SPACER, 1" 2
	56 75048G02 SPACER 2
	57 00559G8 FLAT WASHER, 5/16 4
	58 00905G8 WASHER LOCK SPRING TYPE, 5/16 4

	SP_624959_WHEELS ANDTIRES_SEPT2011
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13 28632G02 BLACK WHEEL & STRYKER® 1 TIRE ASSEMBLY DRIVER SIDE (INCLUDES ITEMS 2, 4, 15) AR
	14 28631G02 BLACK WHEEL & STRYKER® 1 TIRE ASSEMBLY PASSENGER SIDE (INCLUDES ITEMS 2, 4, 15) AR
	15 28630G01 TIRE, 22 X 9 - 10 STRYKER 1 1
	16
	17 604930 POLISHED WHEEL & PATHFINDER TIRE® ASSEMBLY DRIVER SIDE (INCLUDES ITEM 19 - 21) AR
	18 605228 POLISHED WHEEL & PATHFINDER TIRE® ASSEMBLY PASSENGER SIDE (INCLUDES ITEM 19 - 21) AR
	19 604927 POLISHED CAST ALUMINUM WHEEL 1
	20 604928 TIRE, 22 X 11 PATHFINDER TIRE® 1
	21 604915 VALVE STEM 1
	22
	23
	24
	25
	26
	27
	28 611693 DIAMOND WHEEL & SPEEDRACER TIRE ASSY DRIVER SIDE AR
	29 611692 DIAMOND WHEEL & SPEEDRACER TIRE ASSY PASSENGER SIDE AR
	30
	31 608910 DIAMOND WHEEL CAP AR
	32
	33 606925 DIAMOND LUG NUT, 1/2 - 20 AR
	34
	35 608914 POLISHED SPOKED WHEEL & TERRA TRAC TIRE ASSEMBLY (INCLUDES ITEMS 36 - 38) AR
	36 606141 TERRA TRAC TIRE, 22 X 11 - 10 1
	37 604915 CHROME VALVE STEM 1
	38 604927 POLISHED SPOKED WHEEL, 10 X 7 1
	39
	40
	41 604929 CHROME CENTER CAP AR
	42
	43 605310 CHROME LUG NUT, 1/2 - 20 AR
	44
	45 74175G01 DUST CAP AR

	Copy of BLANK PAGE
	rear cover for Cushman Manual
	SP_624959_BRAKES_SEPT2011.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 1
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11 12416G2 NYLON WIRE TIE 3
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 18 - 27) 1
	18 00532G4 HEX NUT 5/16 - 24 2
	19 00963G01 HEX SPHERICAL NUT 5/8 - 24 1
	20 28082G01 EQUALIZER BRACKET 1
	21 15121G1 FLAT WASHER, 3/8" 2
	22 17979G1 ACCELERATOR ROD BUSHING 1
	23 23061G2 TUBE 1
	24 23463G1 COMPRESSION SPRING 1
	25 27330G01 BRAKE YOKE 1
	26 11098G9 LOCK NUT, 5/16 - 24 1
	27 612557 COMPENSATOR LINK ROD 1
	28 01111G01 RETAINING RING, S.S. 4
	29 28083G01 BRAKE COMPENSATOR BUMPER 2
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33 607167 BRAKE CABLE (52.81" LONG) 1
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SET SCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1" 1
	44 70968G03 BRAKE CABLE (37.06" LONG) 1
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY(INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 70611G02 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645G2 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 FLAT WASHER, #10 2
	73 00559G3 FLAT WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 00642G8 FLAT WASHER - 5/16" 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 2
	81
	82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, 3/4 - 16 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 607033 SPINDLE CAP 2
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	SP_624959_ENGINE MOUNTING_SEPT2011.pdf
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 BOLT, M10 - 1.25 X 25 10
	4 606279 NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6
	7
	8 606259 BOLT, M10 - 1, 0.25 X 45 4
	9 603823 FLAT WASHER, M10 4
	10 606279 NUT, M10 - 1.25 4
	11 608020 BOLT, M10 - 1.25 X 34 4
	12 606246 FLAT HEAD TORX SCREW, M8 - 1.25 X 2MM 4
	13 602146 DIFFERENTIAL PLATE 1
	14
	15
	16 605542 FRONT MOUNT BRACKET 1
	17 72016G01 TUBE SPACER 2
	18 00428G8 HEX HEAD SCREW, 3/8 - 16 X 3" 2
	19 11098G5 LOCK NUT, 3/8 - 16 2
	20 70269G02 CROSSMEMBER BRACE 1
	21 00438G7 HEX HEAD SCREW, 5/16 - 18 X 7/8" 2
	22 00559G8 FLAT WASHER, 5/16 2
	23 01109G01 LOCK NUT, 5/16 - 18 2
	24 00643G1 FLAT WASHER, 3/8 2

	SP_624959_SEATING_SEP2011.pdf
	1 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 10) 1 71751G03 OYSTER 71751G04 TAN 71751G07 BLACK 71751G06 BROWN 7175101 GREY
	2 71753GXX VINYL SEAT BACK COVER 1 71753 G02 GRAY 71753 G03 OYSTER 71753 G04 TAN 71753 G06 BROWN 71753 G07 BLACK
	3 71752G01 SEAT BACK REAR COVER 1
	4 71754G01 FOAM PADDING 1
	5
	6 23222G01 FLAT STAPLE 95
	7 76414G01 SEAT BACK (WOOD) 1
	8 01107G01 PAN HEAD SCREW, #8 4
	9 615730 SEAT BACK SUPPORT 2
	10 71204G01 SCREW, 1/4 - 20 8
	11
	12 *** FLIP FLOP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 13 - 17) 1 621027 TAN 621026 OYSTER 617897 BROWN 617895 GREY 621036 BLACK
	13 *** VINYL SEAT BOTTOM COVER 1 611137 GRAY 615646 OYSTER 615647 TAN 617893 BROWN 615648 BLACK
	14 617137 DECK BOARD ASSEMBLY 1
	15 16705G1 STAINLESS SCREW 5
	16 617402 SEAT STRAP 1
	17 00559G7 FLAT WASHER, 1/4" 1
	18
	19
	20 615712 SEAT FRAME WELDMENT 1
	21 615714 FOOTREST WELDMENT 1
	22 615729 ARMREST, REAR SEAT 2
	23 615713 SEAT FRAME SUPPORT 2
	24 615728 FOOTREST BRACKET, PASSENGER SIDE 1
	25 615727 FOOTREST BRACKET, DRIVER SIDE 1
	26 01006G01 HEX HEAD SCREW, 3/8 X 1.25 4
	27 00427G4 HEX HEAD SCREW, 3/8 - 16 X 1.5 16
	28 00429G2 HEX HEAD SCREW, 3/8 - 16 X 3.25 2
	29 16705G9 SCREW SS, 1/4 - 20 X 1.25 4
	30 614221 FLAT WASHER, 318 32
	31 01110G01 FLAT WASHER, 1/4 4
	32 11098G5 PLASTIC LOCK NUT, 3/8 - 16 14
	33 11027G5 FLANGED LOCK NUT, 3/8 - 16 4
	34 14390G4 PLASTIC LOCK NUT, 1/4 - 20 4
	35 19853G1 SQUARE CAP TUBE, 1" 2
	36
	37
	38 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 39 - 50) 1 71611G07 TAN 71611G05 OYSTER 71611G16 BROWN 71611G17 BLACK 71611G03 GREY
	39 *** VINYL SEAT BOTTOM COVER 1 611137 GRAY 615646 OYSTER 615647 TAN 617893 BROWN 615648 BLACK
	40 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	41 76411G01 SEAT BOTTOM (WOOD) 1
	42 71610G01 SEAT HINGE 2
	43 00720G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 6
	44 17074G1 RUBBER PAD 2
	45 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	46 23222G1 FLAT STAPLE 110
	47 23223G1 FLAT STAPLE 36
	48 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	49 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	50 71204G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	51
	52
	53
	54 617901 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 55 - 60) 1
	55 615721 FOOTREST HANDLE WELDMENT 1
	56 19859G1 SQUARE CAP TUBE, 3/4” 2
	57 610631 DECAL 1
	58 00427G8 HEX HEAD SCREW, 3/8 - 16 X 2.0 4
	59 614221 FLAT WASHER, 3/8 8
	60 11098G5 PLASTIC LOCK NUT, 3/8 - 16 4
	61
	62
	63
	64 00664G7 LOCK WASHER 4
	65 00661G8 SCREW, 1/4 - 20 X 1 4

	SP_624959_STARTER_SEPT2011.pdf
	1 617120 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 NUT AMD 1
	3 612030 LOCK WASHER 1
	4 617172 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL SERVICE PKG 1
	12 612039 BRUSH SPRING 1
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 2
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 HEX BOLT - M10 - 1.25 X 20 2
	23 606279 NUT, M10 - 1.25 2
	24 606261 BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 BOLT, M8 - 1.25 X 20 1
	28 606256 BOLT, M10 - 1.25 X 25 1
	29 606255 NUT, M10 - 1.25 1
	30 606274 NUT, M10 - 1.25 1
	31 16548G01 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 606236 TENSIONER BOLT 1

	SP_624959_ENGINE MOUNTING_MAY2012.pdf
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 BOLT, M10 - 1.25 X 25 8
	4 606279 NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6 606259 BOLT, M10 - 1, 0.25 X 45 4
	7 603823 FLAT WASHER, M10 X 22 - 2.5 4
	8 606279 NUT, M10 - 1.25 4
	9 608020 BOLT, M10 - 1.25 X 34 4
	10 606246 FLAT HEAD TORX SCREW, M8 - 1.25 X 2MM 4
	11 602146 DIFFERENTIAL PLATE 1
	12 72016G01 TUBE SPACER 2
	13 00428G8 HEX HEAD SCREW, 3/8 - 16 X 3" 2
	14 11098G5 LOCK NUT, 3/8 - 16 2
	15 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 19) 1
	16 625345 FRONT MOUNT BRACKET 1
	17 605757 RUBBER BUMPER 2
	18 00974G01 HEX - NUT M10 X 1.5 2
	19 608654 SPLIT LOCK WASHER, 10MM 2
	20 70269G02 CROSSMEMBER BRACE 1
	21 00438G7 HEX HEAD SCREW, 5/16 - 18 X 7/8" 2
	22 00559G8 FLAT WASHER, 5/16 2
	23 01109G01 LOCK NUT, 5/16 - 18 2
	24 00643G1 FLAT WASHER, 3/8 2

	SP_624959_BRAKES_MAY2012.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 1
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11 12416G2 NYLON WIRE TIE 3
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 18 - 27) 1
	18 00532G4 HEX NUT 5/16 - 24 2
	19 629486 HEX SPHERICAL NUT 5/16 - 24 UNF 1
	20 28082G01 EQUALIZER BRACKET 1
	21 15121G1 FLAT WASHER, 3/8" 2
	22 17979G1 ACCELERATOR ROD BUSHING 1
	23 23061G2 TUBE 1
	24 23463G1 COMPRESSION SPRING 1
	25 27330G01 BRAKE YOKE 1
	26 11098G9 LOCK NUT, 5/16 - 24 1
	27 612557 COMPENSATOR LINK ROD 1
	28 01111G01 RETAINING RING, S.S. 4
	29 28083G01 BRAKE COMPENSATOR BUMPER 2
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33 624690 BRAKE CABLE (DRIVER SIDE) 1
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SET SCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1" 1
	44 624703 BRAKE CABLE (PASSENGER SIDE) 1
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY(INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 70611G02 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645G2 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 FLAT WASHER, #10 2
	73 00559G3 FLAT WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 00642G8 FLAT WASHER - 5/16" 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 2
	81
	82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, 3/4 - 16 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 607033 SPINDLE CAP 2
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	SP_624959_WHEELS ANDTIRES_MAY2012.pdf
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13 28632G02 BLACK WHEEL & STRYKER® 1 TIRE ASSEMBLY DRIVER SIDE (INCLUDES ITEMS 2, 4, 15) AR
	14 28631G02 BLACK WHEEL & STRYKER® 1 TIRE ASSEMBLY PASSENGER SIDE (INCLUDES ITEMS 2, 4, 15) AR
	15 28630G01 TIRE, 22 X 9 - 10 STRYKER 1 1
	16
	17 604930 POLISHED WHEEL & PATHFINDER TIRE® ASSEMBLY DRIVER SIDE (INCLUDES ITEM 19 - 21) AR
	18 605228 POLISHED WHEEL & PATHFINDER TIRE® ASSEMBLY PASSENGER SIDE (INCLUDES ITEM 19 - 21) AR
	19 604927 POLISHED CAST ALUMINUM WHEEL 1
	20 604928 TIRE, 22 X 11 PATHFINDER TIRE® 1
	21 604915 VALVE STEM 1
	22
	23
	24
	25
	26
	27
	28 611693 DIAMOND WHEEL & SPEEDRACER TIRE ASSY DRIVER SIDE AR
	29 611692 DIAMOND WHEEL & SPEEDRACER TIRE ASSY PASSENGER SIDE AR
	30
	31 608910 DIAMOND WHEEL CAP AR
	32
	33 606925 DIAMOND LUG NUT, 1/2 - 20 AR
	34
	35 608914 POLISHED SPOKED WHEEL & TERRA TRAC TIRE ASSEMBLY (INCLUDES ITEMS 36 - 38) AR
	36 606141 TERRA TRAC TIRE, 22 X 11 - 10 1
	37 604915 CHROME VALVE STEM 1
	38 604927 POLISHED SPOKED WHEEL, 10 X 7 1
	39
	40
	41 604929 CHROME CENTER CAP AR
	42
	43 605310 CHROME LUG NUT, 1/2 - 20 AR
	44 12091G2 SPINDLE CAP 2
	45 74175G01 DUST CAP 2

	SP_624959_FUELSYSTEM_11OCT2012.pdf
	1 620181 CARB FUEL TANK ASSEMBLY (Use with sending unit) (INCLUDES ITEMS 4 - 14) 1
	2
	3
	4 70988G01 SIPHON TUBE GROMMET 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 617886 EPA FUEL TANK LABEL 1
	8 606067 ROLLOVER VALVE 1
	9 617885 FUEL TANK CAP (RATCHET) 1
	10 607479 FUEL TANK (W/SWITCH) (INCLUDES ITEM 11) 1
	11 618669 FUEL TANK, W/ SENDER UNIT 1
	12 72229G01 FUEL TANK ADAPTER 1
	13 72230G01 FLAT HEAD MACHINE SCREW, #6 - 32 X 0.50" LG 2
	14 20048G2 FUEL LEVEL SENDER 1
	15 607546 LOW PRESSURE FUEL HOSE, 3/16" I.D. X 3/8 O.D. X 17.00 LONG 1
	16 606966 LOW PRESSURE FUEL HOSE, 3/16" I.D. X 3/8 O.D. X 34.00 LONG 1
	17
	18 32372G6 BLACK TRIM, 6.25" LONG 1
	19 17618G1 NYLON CLAMP 2
	20 606963 TUBING CLAMP, 3/16" I.D. 2
	21
	22 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 1
	23 00559G8 FLAT WASHER, 5/16" 4
	24 11098G6 LOCK NUT, 5/16" - 18 3
	25 70483G01 SPACER, 5/16" - 18 1
	26 615346 HOSE REDUCER-ID 1/4" X 3/16" 1
	27 611181 FUEL SHUT-OFF VALVE 1
	28 18292G1 HOSE CLAMP,.50 DIAMETER 7
	29 615350 FUEL SYSTEM HOSE 2.00" 3
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 8.00 LONG 1
	32
	33
	34 11391G4 HOSE CLAMP, .25 - .63 DIA 2
	35 604597 CARB FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 26.00 LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4" - 14 X .75" LG 2
	39
	40 606310 CARBON CANISTER MOUNTING BRACKET 1
	41 10570G11 RIVET, 3/16" DIA X .70 2
	42
	43
	44 606071 CARBON CANISTER 1
	45
	46 627678 EVAP LABEL 1




